NVLAD

TESTING .
Bay Area Compliance Labs Corp.

FCC PART 15.407
TEST REPORT

For
ACSL Ltd.

Hulic Kasai Rinkai Bldg. 2F, 3-6-4 Rinkaicho, Edogawa-ku, Tokyo, Japan 134-0086

FCC ID: 2A8JK-GS5US-FALCON

Report Type: Product Name:

Original Report Smart Controller

Report Number: RSHA240424001-00E

Report Date: 2024-08-06
Reviewed By: Bard Liu

e can %@
Approved By: Oscar Ye '

Test Laboratory: Bay Area Compliance Laboratories Corp. (Kunshan)
No0.248 Chenghu Road, Kunshan, Jiangsu province, China
Tel: +86-512-86175000
Fax: +86-512-88934268
www.baclcorp.com.cn

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or
used in part without prior written consent from Bay Area Compliance Laboratories Corp. (Kunshan). This report must not be used
by the customer to claim product certification, approval, or endorsement by NVLAP, or any agency of the U.S.Govemment.



http://www.baclcorp.com.cn/

Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

TABLE OF CONTENTS
REPORT REVISION HISTORY ...ttt ittt ettt ettt e ettt ettt e ettt e s s ettt s e s aateteesbaeessatbeeesaabaesesbeeeesssreeesateeeesrees 4
GENERAL INFORMATION ..ottt ettt ettt e et e et e s s ettt e e s et ae s s sab e e e s e bt e e e s ebtasessabeeesaabaesesbeeesssabaeesanbeesesarenas 5
PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) ..oiiiiiiiiieiciesiee e 5
(©]=1] =l 1 1V =SOSR 6
=SSy Y (=5 [0 50 10 1 2R 6
IMEASUREMENT UNCERTAINTY 11tttietiiiiitttietteeetiiittraeteesssaiistssssesssssiisssssesssssssssssssessesssmmsssssssesssmmisssssssesssamssssssssesssansnnes 6
LIS 7N 1 270N 6
SYSTEM TEST CONFIGURATION ...ttt ettt ettt e et s e e s e et e e e s et ae s s s abe e e s st besesabeaaessabenessnbensesnenas 7
DESCRIPTION OF TEST CONFIGURATION ....uuvviiiitteieeiitteeesistesessseessssssesssassssssssesssssssesssasssssssesssssssessssssssssssessssssesessnes 7
BUT EXERCISE SOFTWARE .....vttiiiieeiiiittieteesssesisttettsesssasisssestsasssssassbasseasesssasbaaseesesssasssesssssesssasabsssssesssassssresssesssassrres 9
EQUIPMENT IMODIFICATIONS ....ciittieeiittieeeette e e eetteeesetteeeeateeeesetseeesaabeeeeabsesesasseaeeasbaeesansaeseessasesssbeeaeantbseesansesassnseeaean 19
SUPPORT EQUIPMENT LIST AND DETAILS ...cittieeiitiee e ettt ettt e ettt e e ettt st e e e e bt e e e e eateeessabeeeeabbeeeesabeeessabaeesansaeeesnnreas 19
Q= S N I VO O =1 I = 19
BLOCK DIAGRAM OF TEST SETUP ..eeiiiittiii i ettt e e sttte e s etteeesestee s e sbeeesssabesesastassesbaeaesssbaeesassassesbaesssssbesesanbbesesarsesesssrenesan 19
TEST EQUIPMENT LIST ittt t et e s e e s e st e s teeste e teeneeeneeeneenseenteenseaneenneenrees 21
SUMMARY OF TEST RESULTS ...ttt ettt ettt et s ettt st e e e s s bt e s s s st e e s s s abaeesssbbesesanbassessbenesssbbasesanes 22
FCC 815.203 -~ ANTENNA REQUIREMENT ..ottt e et et s sne e sbeesbaereens 23
APPLICABLE STANDARD ....uvtiiiiittetesittetesaittesesesaesessstesssssessesssssssssbesesasessssasasessssbesesasesssssesssssssesesassessssssenessssressssnes 23
ANTENNA CONNECTOR CONSTRUGCTION ....eiiiiiutttettieesssiissttetseessssissesssssesssasssssssssesssasisssssssessssssssssssesssassssesssessssnsssnes 23
FCC 815.407 (b) (9) 815.207 (a) - AC POWER LINE CONDUCTED EMISSIONS......c.cccooiiiiiiiininieeie e 24
APPLICABLE STANDARD .....uvtiiiiittttesitttteeaitttsesestseessstesesasessesbessssssbeessasessssasessssasbesesassessesssssesssssssssassessssssenessassessssnes 24
LSS ST S5 =T 24
EMI TEST RECEIVER SETUP....utttiiiiiiiiiitittiie e e e s settttee s e e s s esaatbe et s e e s s s saatbaeteesasssaabbasaeeseessassbebaessesssassasbbessesesessnbbaeneesessins 24
LSS 2010 = n 1= 25
TEST RESULTS SUMMARY ..ttiiiiiiiiiittttiette et ieisttsessesssassassssssesssasiasssssssssssssssssssssssssiisssssssssessiissssssssessiissssssessesssssssssesses 25
815.205 & 815.209 & 815.407(B) - UNDESIRABLE EMISSION & BAND EDGE EMISSIONS.........c.cccoueui. 26
APPLICABLE STANDARD ... .uutttiiiieeiiiitttiittesssasisttsstsesssasstaestsaessssiabassteasasssasbestsesesssassbessessesssassssbsessesssassbabanssesssasssrres 26
LSS S E =LY SIS UL 26
EMI TEST RECEIVER & SPECTRUM ANALYZER SETUP ....uvtiiiiteiee s ittt e e ettt esittee e s stteeessvtessseatasssssbaesssnbaassssensssssneneeas 29
TEST PROCEDURE ......uvviiiitiiie ittt et ettt e e ettt s e sttt e e s eab e s e eaatassesabaee e s b beeeeateeeesabaeeseabbeeeeabeeeesssbeeesaabbesessbeeeessbbeeessnbeneesarenas 29
FCC 815.407(a) &815.407(e)—EMISSION BANDWIDTH.......cooeiereit sttt 30
APPLICABLE STANDARD ....uvviiiiittttesittteeeaitttsesestesessstesesasesssssessssssbesssasessssasessssssbesesassessesssesssssssssssassessesssesessassesessnes 30
TEST PROCEDURE ......uvviiiitiii e ittt et ittte e e ettt s e sbat e e s eab e e e saaaeesesabaeessabbeeesaaseesesabeeeseabbeeseabeeeesssbeeesaabbesessbeeaesabbeeesanbeaeesarenas 30
FCC 815.407(a) - CONDUCTED TRANSMITTER OUTPUT POWER......c.ccce it 31
APPLICABLE STANDARD ....uvviiiiittttesittteeeaitttsesestesessstesesasesssssessssssbesssasessssasessssssbesesassessesssesssssssssssassessesssesessassesessnes 31
LSS 107 = 01U =S 31
FCC 815.407(a) - POWER SPECTRAL DENSITY ittt sttt sna e naenaennenees 32
APPLICABLE STANDARD ....uvviiiiittttesittteeeaitttsesestesessstesesasesssssessssssbesssasessssasessssssbesesassessesssesssssssssssassessesssesessassesessnes 32
LSS 107 = 01U =S 32
EUT PHOTOGRAPHS ...ttt e et et e e et e e e ettt e e et et e e s b e eessesseeesaateteeaaeeeeaasbeeesaareeesrneaesaasreeesarees 33
TEST SETUP PHOTOGRAPHS ...ttt ettt ettt e st e e s e bt e e e s bt e e e s saba e e s ebbeeesbbaeessabeeeeas 34
AP PEND IX - TEST DA T A ettt ettt e e e ettt e s et et e et eaeeeesaabeeesabaesesbeeessabbeeesasbeesesbaeeesssbanessnreeeesreeas 35
ENVIRONMENTAL CONDITIONS & TEST INFORMATION .....uvviiiiteieeiitteeeeeteeeeesreeesssvaesssssaesesssessssssesessssssessssesssssenesan 35

FCC Part 15.407 Page 2 of 175




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

AC POWER LINE CONDUCTED EMISSIONS..... oottt sttt sttt e e s e s s s e saaabaas s e s s s esannaes 36
TRANSMITTER UNWANTED EMISSIONS & BAND EDGE EMISSIONS ......coocuttiiiiiiiiiiiiiiie ettt ssvbaaae s 38
EMISSION BANDW IDTH. ...ttt ettt ettt e e sttt e s s bt e e e s bt e e e s s b ae e s sbb e e e sasbassssabesesssbbaeessabensesaranas 101
CONDUCTED TRANSMITTER OUTPUT POWER ...ttt ettt sttt sbae s 148
POWER SPECTRAL DENSITY oottt e ettt e ettt e sttt e et e s e s eate s e e s abae e e stbesesasbaeessnbeneesabbeeeeasreesesnrenas 150

FCC Part 15.407 Page 3 of 175




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

REPORT REVISION HISTORY

Number of Revisions Report No. Version Issue Date Description

0 RSHA240424001-00E R1V1 2024-08-06 Initial Release

FCC Part 15.407 Page 4 of 175




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Applicant:

ACSL Ltd.

Manufacturer:

Aerora North America, Inc.

Product Name:

Smart Controller

Tested Model:

TENSO-F3

Power Supply:

DC3.7Vv

Operating Frequency

B1: 5150-5250 MHz, B2: 5250-5350 MHz,
B3: 5470-5725 MHz, B4: 5725-5850 MHz

Maximum Output Power

Mode: 5GWiFiBL |5GWi-FiB2 |56 WiFiB3: 2oV

802.11a: 18.16 dBm 18.45 dBm 19.17 dBm 18.33dBm
802.11ac20:  |18.23dBm | 18.55Bm 19.29Bm | 18.47 dBm
802.11ac40:  |18.76dBm | 19.08 dBm 2022dBm | 19.36 dBm
802.11ac80: 17.15dBm 18.12dBm 18.86dBm 19.54dBm

Channel Number

B1:7,B2:7,B3:21,B4: 8

Channel Separation

802.11a/ac/n20: 20 MHz, 802.11ac/n40: 40 MHz, 802.11ac80: 80 MHz

Modulation Type

OFDM

Antenna Type

FPC Antenna

*Maximum Antenna Gain

Band 1: 1.92 dBi
Band 2: 1.92 dBi
Band 3: 0.15 dBi
Band 4: 0.15 dBi

Note: The maximum antenna gain was provided by the applicant.

All measurement and test data in this report was gathered from production sample serial number: RSHA240424001-1
(Assigned by the BACL (Kunshan). The EUT supplied by the applicant was received on 2024-04-24.)

FCC Part 15.407
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Objective

This type approval report is prepared for ACSL Ltd. in accordance with Part 2-Subpart J, Part 15-Subparts
A and E of the Federal Communication Commissions’ rules.

The tests were performed in order to determine compliance with FCC Part 15, Subpart E, section 15.203,
15.205, 15.207, 15.209 and 15.407 rules.

Test Methodology

All measurements contained in this report were conducted with ANSI C63.10-2013, American National
Standard of Procedures for Compliance Testing of Unlicensed Wireless Devices.

All emissions measurement was performed and Bay Area Compliance Laboratories Corp. (Kunshan).

Measurement Uncertainty

Item Uncertainty
AC Power Lines Conducted Emissions 3.19dB
RF conducted test with spectrum 0.9dB
RF Output Power with Power meter 0.5dB
9 kHz~150 kHz 3.8dB
150 kHz~30 MHz 3.4dB
30MHz~1GHz 6.11dB
Radiated emission
1GHz~6GHz 4.45dB
6GHz~18GHz 5.23dB
18GHz~40GHz 5.65dB
Occupied Bandwidth 0.5kHz
Temperature 1.0°C
Humidity 6%

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Kunshan) to collect test data is located on
the N0.248 Chenghu Road, Kunshan, Jiangsu Province, China.

Bay Area Compliance Laboratories Corp. (Kunshan) is accredited in accordance with ISO/IEC
17025:2017 by NVLAP (Lab code: 600338-0), and the lab has been recognized as the FCC accredited lab
under the KDB 974614 D01, the FCC Designation No. : CN5055.
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SYSTEM TEST CONFIGURATION

Description of Test Configuration

The EUT was configured for testing in an engineering mode which was provided by the manufacturer.
The system support 802.11a/n20/n40/ac20/ac40/ac80, the 802.11n20/n40 were reduced since the identical

parameters with 802.11 ac20 and ac40.
For 5150~5250 MHz band, test channel list is as below,
802.11a/ac 20/n20 mode Channel 36, 40, 48 were tested.

802.11ac40/n40 mode Channel 38, 46 were tested.
802.11ac80 mode Channel 42 was tested.

Channel Fr(?\?llﬁgcy Channel FQeﬁlﬁSCy
36 5180 44 5220
38 5190 46 5230
40 5200 48 5240
42 5210 / /
For 5250~5350 MHz band, test channel list is as below,
802.11a/ac20/n20 mode Channel 52, 56, 64 were tested.
802.11ac40/n40 mode Channel 54, 62 were tested.
802.11ac80 mode Channel 58 was tested.
Channel Fr(?\(jllﬁzr;cy Channel Fr(el\(jllﬁzr;cy
52 5260 60 5300
54 5270 62 5310
56 5280 64 5320
58 5290 / /
For 5470~5725 MHz band, test channel list is as below,
802.11a/ac20/n20 mode Channel 100, 116, 140,144 were tested.
802.11ac40/n40 mode Channel 102, 110, 134,142 were tested.
802.11ac80 mode Channel 106, 122, 138 was tested.
Channel Fr(?\cjltﬁzr;cy Channel Fr(e;\(jllﬁzr;cy Channel Fr(e;glllj_tlazr;cy
100 5500 116 5580 132 5660
102 5510 118 5590 134 5670
104 5520 120 5600 136 5680
106 5530 122 5610 138 5690
108 5540 124 5620 140 5700
110 5550 126 5630 142 5710
112 5560 128 5640 144 5720

FCC Part 15.407

Page 7 of 175




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

For 5725~5850 MHz band,

802.11a/ac20/n20 mode Channel 149, 157, 165 were tested.

802.11ac40/n40 mode Channel 151, 159 were tested.
802.11ac80 mode Channel 155 was tested.

Channel Fr(?\?lllfgcy Channel Fr(el\c/1lllj_|ezr;cy
149 5745 159 5795
151 5755 161 5805
153 5765 165 5825
155 5775 / /

157 5785 / /

FCC Part 15.407
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EUT Exercise Software

“QRCT3” was used to test.

The worst case was performed under:

*Power Level

U-NII Mode | D@ , _
rate Low Channel Middle Channel High Channel
802.11a 6Mbps 15 15 15
802.11ac20 | MCS0 15 15 15
5150~5250MHz
802.11ac40 | MCSO 14 / 14
802.11ac80 | MCSO0 / 12 /
*Power Level
U-NII Mode | D2t _ ,
rate Low Channel Middle Channel High Channel
802.11a | 6Mbps 15 15 15
802.11ac20 | MCSO0 15 15 15
5250~5350MHz
802.11ac40 | MCSO 13 / 13
802.11ac80 | MCS0 / 13 /
*Power Level
Data
U-NII Mode i
rate Low Channel reele High Channel | Cross Channel
Channel
802.11a 6Mbps 15 15 15 15
802.11ac20 | MCSO 15 15 15 15
5470~5725MHz
802.11ac40 | MCSO 13 13 13 13
802.11ac80 | MCSO 9 9 9 /
*Power Level
U-NII Mode | D@ , _
rate Low Channel Middle Channel High Channel
802.11a 6Mbps 15 15 15
802.11ac20 | MCS0 15 15 15
5725~5850MHz
802.11ac40 | MCSO 15 / 15
802.11ac80 | MCSO0 / 15 /

Note: The power level was declared by the applicant.
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Duty Cycle

5150MHz-5250MHz Band:

802.11a mode

REW 10 MHz
VEW 10 MHz

30 dB SWT 10 ms

Ref 4 dB
0 Cffger 1 iB
1 PRES
=20

3
£
3
(3
b 32
-
:}i

M .A.I_‘A-

=
-

ProjectNo.:RSHA240424001 Tester:Bard Liu

Date: 29.JUL.2024 19:18:58

802.11ac20 mode

REW 10 MHz
VEW 10 MHz

Ref 40.5 dBm Att 0 dB SWT 10 ms

40 OQffjet 10405 dE

| [ A ]
T -

-1

-2

-3

Y i e h y
-4
T GH 1 ms/

ProjectNo.:RSHA240424001 Tester:Bard Liu

Date: 29.JUL.2024 19:28:01
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802.11ac40 mode

Ref 40.5 dBm ALE 30 dB

40 Offget 1045 dB

=
dlm

i
3

Center 5.19 GHz 500 ps/

ProjectNo.:RSHA240424001 Tester:Bard Liu

Date: 29.JUL.2024 19:27:59

802.11ac80 mode

RBW 10 MHz

ref 40.5 dsm *Art 30 dB
40 Offget 1045 dB
1 Pg]
CLRWR]
B LVL
10

ProjectNo. :RSHAZ40424001 Tester:Bard Liu

Date: 29.JUL.2024 19:32:40
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5250MHz-5350MHz Band:
802.11a mode

REW 10 MHz
VEW 10 MHz

Ref 40.5 dBm Att 30 dB SWT 10 ms

0 Offger 1045 dB

L [ ~ |
)

I T ram EeRe s |

[0

..

Y 0 4 i
=40
Center 5.28 GHz 1 ms/

ProjectNo.:RSHA240424001 Tester:Bard Liu

Date: 29.JUL.2024 19:34:59
802.11ac20 mode
i e
—
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802.11ac40 mode

10 MHz
10 MHz
Ref B iB 5 5 m
0 o et 1
N

i tNo. :RSHAZ40424001 Tester:Bard Liu

3.h

2024 11:41:05

802.11ac80 mode

10 MHz

) MHz
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5470MHz-5725MHz Band:
802.11a mode
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802.11ac40 mode

10 MHz

10 MHz

ProjectNo. :RSHA240424001 Tester:Bard Liu
Date 24 24 11:25:52
802.11ac80 mode
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5725MHz-5850MHz Band:

802.11a mode
i e

802.11ac20 mode

40 dB At B
4 ffge B
L =
.,

= 45 GHz 1.02
ProjectNo.:RSHA240424001 Tester:Bard Liu
Da MAY.Z2024 14:10:05
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802.11ac40 mode

REW 10 MHz
VEW 10 MHz

i tNo. :RSHAZ40424001 Tester:Bard Liu

3.h

2024 14:27:1¢

802.11ac80 mode
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5.2G
Mode Ton Ton+Toff Duty Cycle Duty cycle
(ms) (ms) (%) factor (dB)
a_5200MHz_Chain 0 2.032 2.144 94.78 0.23
ac20_5200MHz_Chain 0 1.886 2.003 94.16 0.26
ac40_5190MHz_Chain 0 0.925 1.033 89.55 0.48
ac80_5210MHz_Chain 0 0.456 0.554 82.31 0.85
5.3G
Ton Ton+Toff Duty Cycle Duty cycle
Mode ms) (ms) (%) factor
( ; (dB)
a_5280MHz_Chain 0 2.010 2.131 94.32 0.25
ac20 5260MHz_Chain 0 1.913 2.044 93.59 0.29
ac40_5270MHz_Chain 0 0.948 1.056 89.77 0.47
ac80 _5290MHz_Chain 0 0.459 0.561 81.82 0.87
5.6G
Mode Ton Ton+Toff Duty Cycle Duty cycle
(ms) (ms) (%) factor (dB)
a_5500MHz_Chain 0 2.046 2.180 93.85 0.28
ac20_5500MHz_Chain 0 1.913 2.038 93.87 0.27
ac40_5510MHz_Chain 0 0.942 1.059 88.95 0.51
ac80_5530MHz_Chain 0 0.460 0.558 82.44 0.84
5.8G
Mode Ton Ton+Toff Duty Cycle Duty cycle
(ms) (ms) (%) factor (dB)
a_5745MHz_Chain 0 2.044 2.158 94.72 0.24
ac20_5745MHz_Chain 0 1.913 2.033 94.10 0.26
ac40_5755MHz_Chain 0 0.943 1.060 88.96 0.51
ac80_5775MHz_Chain 0 0.459 0.567 80.95 0.92
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Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
XIAOMI Monitor P24FBA-RA 50715/313100001953
Lenovo NOTEBOOK LJI6K3U 9DD96DBA
Lenovo USB flash disk T180 0A1266865200521
Unknown Earphone Unknown Unknown
External 1/0 Cable
Cable Description Length (m) From Port To
Power Cable 1.0 LISN/AC Source Adapter
USB Cable 1.0 Adapter EUT
RJ45 1.0 Notebook EUT
HDMI Cable 2.0 Monitor EUT
Block Diagram of Test Setup
For Conducted Emissions:
Turntable ///// \\\\\
2m Diameter e N
// \\
AC Source
! \\
I \
II \(
1 |
| i o o I
|| l Monitor ‘ lAdapter‘ l EUT ﬂ\ l Notebook ‘ |
\\\ U Disk 5 ,I’
\\ /
\\\ 4
t\ 1.5 Meter /7
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For Radiated Emissions (Below 1GHz):

Turntable - ~
2m Diameter - N

// AC Source \\
/ \

3
Adapter lMonitor] EUT ] l Notebook ]

7

U disk

\ Earphone /

\ Non-Conductive Table /
\ 80cm above Ground Plane /

181N O'T

/
\ \ 2

AN 1.5 Meter y

For Radiated Emissions (Above 1GHz):

Turntable - ~
2m Diameter - N

// AC Source \
\

A

l Monitor ] lAdapter‘ l EUT $ l Notebook ‘
| U Disk g
\ < /
\ o] /
\ Non-Cordiuctive Table /
\ 150cm above Ground Plane. /
\ /
\ /
\ /
Ay /
\\
\ \ 2
A —
N 7
AN 1.5 Meter v
N, 7
\\ //
N -
~o -
~ ~o _- -
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TEST EQUIPMENT LIST
Manufacturer Description Model Serial Number Calloneifon | el
Date Due Date
Radiated Emission Test (Chamber #1)

Rohde & Schwarz EMI Test Receiver ESCI 100195 2024-04-23 | 2025-04-22
Sunol Sciences Hybrid Antenna JB3 A090314-1 2023-11-11 | 2024-11-10
ETS-LINDGREN Loop Antenna 6512 108100 2023-11-09 | 2024-11-08
Sonoma Instrument Amplifier 310N 171205 2024-04-23 | 2025-04-22

Rohde & Schwarz Auto test Software EMC32 100361 N/A N/A
MICRO-COAX Coaxial Cable Cable-8 008 2024-04-23 | 2025-04-22
MICRO-COAX Coaxial Cable Cable-9 009 2024-04-23 | 2025-04-22
MICRO-COAX Coaxial Cable Cable-10 010 2024-04-23 | 2025-04-22
Narda 6dB Attenuator 773-6 10690812-2-1 | 2023-11-11 | 2024-11-10

Radiated Emission Test (Chamber #2)

Rohde & Schwarz EMI Test Receiver ESU40 100207/040 2024-04-25 | 2025-04-24
ETS-LINDGREN Horn Antenna 3115 9311-4159 2023-12-02 | 2024-12-01
ETS-LINDGREN Horn Antenna 3116 2516 2023-12-08 | 2024-12-07
A.H.Systems,inc Amplifier PAM-0118P 512 2024-04-25 | 2025-04-24
E“C"oféf)‘;gt?gr'fs Amplifier EM18G40G 060726 2024-04-25 | 2025-04-24
MICRO-TRONICS Band Reject Filter BRC50703 G094 2024-04-25 | 2025-04-24
MICRO-TRONICS Band Reject Filter BRC50704 G084 2024-04-25 | 2025-04-24
MICRO-TRONICS Band Reject Filter BRC50705 G085 2024-04-25 | 2025-04-24
Narda Attenuator 10dB 010 2023-08-15 | 2024-08-14

Rohde & Schwarz Auto test Software EMC32 100361 N/A N/A
MICRO-COAX Coaxial Cable Cable-6 006 2024-04-23 | 2025-04-22
MICRO-COAX Coaxial Cable Cable-11 011 2024-04-23 | 2025-04-22
MICRO-COAX Coaxial Cable Cable-12 012 2024-04-23 | 2025-04-22

RF Conducted Test

Rohde & Schwarz Spectrum Analyzer FSV40-N 103298 2024-04-24 | 2025-04-23
Rohde & Schwarz Spectrum Analyzer FSU26 200103 2024-04-24 | 2025-04-23
Anritsu Power Sensor MA24418A 12621 2024-04-23 | 2025-04-22
Narda Attenuator 10dB 010 2024-04-23 | 2025-04-22

XHFDZ RG316 Coaxial SMA-316 XHF-1175 | Eachtime N/A

Conducted Emission Test

Rohde & Schwarz EMI Test Receiver ESR 101746 2024-04-23 | 2025-04-22
Rohde & Schwarz LISN ENV216 101115 2024-04-23 | 2025-04-22

Audix Test Software e3 V9 N/A N/A
Rohde & Schwarz Pulse Limiter ESH3-Z2 0357.8810.54 | 2024-04-23 | 2025-04-22
MICRO-COAX Coaxial Cable Cable-15 015 2024-04-23 | 2025-04-22

Statement of Traceability: Bay Area Compliance Laboratories Corp. (Kunshan) attests that all
calibrations have been performed in accordance to requirements that traceable to National Primary
Standards and International System of Units (SI).
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SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
815.203 Antenna Requirement Compliant
815.207 & 815.407(b) (9) AC Power Line Conducted Emissions Compliant
§ 15.205 & 815.209 & 815.407(b) Undesirable Emission & Band Edge Emissions Compliant
§815.407(a) &815.407(e) Emission Bandwidth Compliant
815.407(a) Conducted Transmitter Output Power Compliant
815.407(a) Power Spectral Density Compliant
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FCC 815.203 - ANTENNA REQUIREMENT

Applicable Standard

According to 815.203, an intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a permanently attached antenna
or of an antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to
comply with the provisions of this section. The manufacturer may design the unit so that a broken antenna
can be replaced by the user, but the user of a standard antenna jack or electrical connector is prohibited.
The structure and application of the EUT were analyzed to determine compliance with section 815.203 of
the rules. 815.203 state that the subject device must meet the following criteria:

a. Antenna must be permanently attached to the unit.

b. Antenna must use a unique type of connector to attach to the EUT.

c. Unit must be professionally installed, and installer shall be responsible for verifying that the correct
antenna is employed with the unit.

And according to FCC 47 CFR section 15.407, if the transmitting antennas of directional gain greater than
6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

Antenna Connector Construction

Antenna permanently attached to the unit. fulfill the requirement of this section. Please refer to the EUT
photos.

Antenna Type Frequency Range Max. Antenna Gain Input impedance
5150~5250 MHz 1.92 dBi 50Q
EpC 5250~5350 MHz 1.92 dBi 50Q
5470~5725 MHz 0.15 dBi 50Q
5725~5850 MHz 0.15 dBi 50Q

Result: Compliant.
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FCC 815.407 (b) (9) 85.207 (a) - AC POWER LINE CONDUCTED
EMISSIONS

Applicable Standard
FCC 815.207(a), 815.407(b) (9)
Test System Setup

0.4m
EUT

EMI Test

0.8m Receiver

aue|d 99UdJaJaYy PUNOIS) eI NJSA

— LISN

Horizontal Ground Reference Plane

——— I Bonded to Ground Reference Plane Pulse Limiter

The setup of EUT is according with per ANSI C63.10-2013 measurement procedure. The specification
used was with the FCC Part 15.207 limits.

The spacing between the peripherals was 10 cm.

EMI Test Receiver Setup

During the conducted emission test, the EMI test receiver was set with the following configurations:

Frequency Range RBW VBW

150 kHz - 30 MHz 9 kHz 30 kHz
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Test Procedure
During the conducted emission test, the EUT or adapte Injector was connected to the LISN.

Maximizing procedure was performed on the six (6) highest emissions of the EUT.

If the maximum peak value of the emissions is below the average limit, the QP value and average value
measurement will not need to be performed and only record the maximum peak measured value to meet
the requirements.

Level & Over Limit Calculation

The Level is calculated by adding LISN VDF (Voltage Division Factor), Cable Loss and Transient Limiter
Attenuation from the Meter Reading. The basic equation is as follows:

Factor (dB) = LISN VDF (dB) + Cable Loss (dB) + Transient Limiter Attenuation (dB)
Level (dBuV) = Read level (dBuV) + Factor (dB)

The “Over Limit” column of the following data tables indicates the degree of compliance with the
applicable limit. For example, an Over Limit of 7 dB means the emission is 7 dB above the limit. The
equation for Over Limit calculation is as follows:

Over Limit (dB) = Level (dBuV) - Limit (dBuV)

Test Results Summary

According to the recorded data in following table, the EUT complied with the FCC Part 15.207.

Test Data: See Appendix
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815.205 & 815.209 & 815.407(B) - UNDESIRABLE EMISSION & BAND
EDGE EMISSIONS

Applicable Standard
FCC 815.407 (b); 815.209; 815.205;

(b) Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum
emissions outside of the frequency bands of operation shall be attenuated in accordance with the following
limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of —27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of —27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz
band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:

(i) All emissions shall be limited to a level of —27 dBm/MHz at 75 MHz or more above or below the band
edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz
above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below
the band edge, and from 5 MHz above or below the band edge increasing linearly to a level of 27
dBm/MHz at the band edge.

As per FCC 815.35(d):Unless otherwise specified, on any frenquency or frequencies above 1000MHz,the
radiated emission limits are based on the use of measurement instrunmentation employing an average
detector function. Unless otherwise specified, measurements above 1000MHz shall be performed using a
minimum resolution bandwidth of 1IMHz.

According to 789033 D02 General UNII Test Procedures New Rules v02r01, emission shall be computed
as: E [dBuV/m] = EIRP [dBm] + 95.2, for d = 3 meters.

Test System Setup
9 kHz — 30 MHz:

Semi Anechoic Chamber

0.8m

w
. |

Ground Reference Plane

EMI Test
Receiver
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30 MHz - 1 GHz:

Semi Anechoic Chamber

6dB Attenuator 1-4m Directional
Antenna Rack

3m

Yy
4

_HI" -

Reference Point

Test Table

Amplifier

Ground Reference Plane

EMI Test
Receiver

1 GHz - 18 GHz:

Anechoic Chamber
1-4m Directional

Antenna Rack

3m

Test Table

Ground Reference Plane

EMI Test
Receiver
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18 GHz - 40 GHz:

Anechoic Chamber

Y

I AAAAAAAA

Ground Reference Plane

=|;._-/

1-4m Directional
Antenna Rack

EMI Test
Receiver

The radiated emission tests were performed in the 3 meters test site for below 18GHz and 1.5m for
18-40 GHz, using the setup accordance with the ANSI C63.10-2013. The specification used was the FCC
15.209 and FCC 15.407 limits. The limit at 1.5m for 18-40 GHz is 80dBuV/m (Peak) and

60dBuV/m (Average)

The radiated emission tests were performed in the 3 meters test site, using the setup accordance with the
ANSI C63.10-2013. The specification used was the FCC 15.209 and FCC 15.407 limits.

The external 1/O cables were draped along the test table and formed a bundle 30 to 40 cm long in the

middle.

The spacing between the peripherals was 10 cm.
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EMI Test Receiver & Spectrum Analyzer Setup

During the radiated emission test, the EMI test receiver Setup was set with the following configurations:

Frequency Range RBW VBW IF B/W Measurement

9kHz - 150 kHz 200 Hz 1 kHz 200 Hz QP/Average
150 kHz - 30 MHz 9 kHz 30 kHz 9 kHz QP/ Average

100 kHz 300 kHz / Peak

30 MHz - 1000 MHz
/ / 120 kHz QP
1MHz 3 MHz / Peak
Above 1GHz
1MHz 3 MHz / Average

For 9 kHz-30MHz test, the lowest height of the magnetic antenna shall be 1 m above the ground and three
antenna orientations (parallel, perpendicular, and ground-parallel) shall be measured.

Test Procedure

During the radiated emission test, the adapter was connected to AC floor outlet. Maximizing procedure was
performed on the highest emissions to ensure that the EUT complied with all installation combinations.

If the measured peak level of the emissions that the measuring receiver reading level plus corrected factor
is at least 6 dB below the QP emission limit, there's no need to record the measured QP level of the
emissions in the report.

Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Loss, and subtracting the
Amplifier Gain from the Meter Reading. The basic equation is as follows:

Corrected Amplitude (dBuV/m) = Meter Reading (dBuV) + Corrected factor (dB/m)
Corrected factor (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB) - Amplifier Gain (dB)

The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of 7dB means the emission is 7dB below the limit. The equation for margin
calculation is as follows:

Margin (dB) = Limit (dBuV/m) — Corrected Amplitude (dBuV/m)

Test Data: See Appendix
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FCC 815.407(a) &815.407(e)-EMISSION BANDWIDTH

Applicable Standard

The maximum power spectral density is measured as a conducted emission by direct connection of a
calibrated test instrument to the equipment under test. If the device cannot be connected directly,
alternative techniques acceptable to the Commission may be used. Measurements in the 5.725-5.85 GHz
band are made over a reference bandwidth of 500 kHz or the 26 dB emission bandwidth of the device,
whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35 GHz, and the 5.47-5.725 GHz bands are
made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the device, whichever is less. A
narrower resolution bandwidth can be used, provided that the measured power is integrated over the full
reference bandwidth.

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz.

Test Procedure

1. Emission Bandwidth (EBW)

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

€) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until
the RBW/EBW ratio is approximately 1%.

2. Minimum Emission Bandwidth for the band 5.725-5.85 GHz

Section 15.407(e) specifies the minimum 6 dB emission bandwidth of at least 500 KHz for the band 5.725-
5.85 GHz. The following procedure shall be used for measuring this bandwidth:

a) Set RBW = 100 kHz.

b) Set the video bandwidth (VBW) >3 x RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated with the two
outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the
maximum level measured in the fundamental emission.

Spectrum Analyzer |Attenuator —{ EUT
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FCC 815.407(a) - CONDUCTED TRANSMITTER OUTPUT POWER

Applicable Standard

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the frequency
band of operation shall not exceed 250 mW provided the maximum antenna gain does not exceed 6 dBi. In
addition, the maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output
power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the
26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices
operating in this band may employ transmitting antennas with directional gain greater than 6 dBi without
any corresponding reduction in transmitter conducted power. Fixed, point-to-point operations exclude the
use of point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is professionally
installed, the installer, is responsible for ensuring that systems employing high gain directional antennas
are used exclusively for fixed, point-to-point operations.

Test Procedure

Place the EUT on a bench and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to one
test equipment.

3. Add a correction factor to the display.

EUT Attenuator Power Meter
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FCC 815.407(a) - POWER SPECTRAL DENSITY

Applicable Standard

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the frequency
band of operation shall not exceed 250 mW provided the maximum antenna gain does not exceed 6 dBi. In
addition, the maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output
power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the
26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices
operating in this band may employ transmitting antennas with directional gain greater than 6 dBi without
any corresponding reduction in transmitter conducted power. Fixed, point-to-point operations exclude the
use of point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is professionally
installed, the installer, is responsible for ensuring that systems employing high gain directional antennas
are used exclusively for fixed, point-to-point operations.

Test Procedure
The measurements are base on FCC KDB 789033 D02 General UNII Test Procedyres New Rules v02r01.:

Guidelines for Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices
section F: Maximum power spectral density (PPSD) and method SA-2

FCC Part 15.407 Page 32 of 175




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

EUT PHOTOGRAPHS

Please refer to the attachment APPENDIX A-EUT EXTERNAL PHOTOGRAPHS and APPENDIX B-
INTERNAL PHOTOGRAPHS.
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TEST SETUP PHOTOGRAPHS

Please refer to the attachment APPENDIX D-TEST SETUP PHOTOGRAPHS.
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APPENDIX - TEST DATA

Environmental Conditions & Test Information

AC POWER- UNWANTED EMISSIONS & BAND EDGE
LINE EMISSIONS
Test Item: DUTY CYCLE CONDUCTED
EMISSIONS
LIMITS 9kHz-1GHz | 1GHz-18 GHz | 18 GHz - 40 GHz
. 2024-05-23 to
Test Date: 2024-07-29 2024-05-27 2024-06-03 2024-06-03 2024-05-24
Temperature: 21.3-22.3 °C 24.5 °C 23.8°C 23.8°C 25.5°C
e 41-48 % 57 % 50 % 50 % 52 %
Humidity:
ATM
) 101.0-101.9kPa 100.7kPa 101.2 kPa 101.2 kPa 100.5kPa
Pressure:
Test Result: Pass Pass Pass Pass
Test . . . Klein Zhu&
Engineer: Bard Liu Frank Liu Leah Li Hugh Wu Hugh Wu
CONDUCTED
Test Item: EMISSION BANDWIDTH TRANSMITTER POWE‘;SEE&TRAL
OUTPUT POWER
Test Date: 2024-05-15 to 2024-08-05 2024-05-15 to 2024-05-24 | 2024-05-15 to 2024-05-24
Temperature: 21.3-22.3°C 21.3-22.3°C 21.3-22.3 °C
Relative Humidity: 41-48 % 41-48 % 41-48 %
ATM Pressure: 101.0-101.9kPa 101.0-101.9kPa 101.0-101.9kPa
Test Result: Pass Pass Pass
Test Engineer: Bard Liu Bard Liu Bard Liu
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AC POWER LINE CONDUCTED EMISSIONS

EUT operation mode: Transmitting in 802.11ac40 mode low channel of 5470~5725MHz (maximum output power)

AC 120V/60 Hz, Line

Date: 2024-05-27

Peak

EUL'“I [dBuv)
70.0
soo| e
1
50.0 2
o 3 dw 5
. WWW WWW
20,0
10.0
0
A8 2 -] 1 z 10 20 0
Frequency (MHz)
Site : CE
Condition : FCC PART 1L.287
: DET:Peak
Project No. : RSHA248424861
Model : TENSO-F3
Phase : L
Voltage 128V/6eHz
Mode LG WIFI
Test Equipment ENV21E,ESR
Temperature 24.57C
Humidity : 7%
Atmospheric pressure: 188.7kPa
Test Engineer Frank Liu
Read Limit  owver
Fregq Level Factor Level Line Limit Remark
MHz  dBuUv de dBuv  dBuv dB
1 8.158 29.79 28.12 49.91 66.88 -16.89 Peak
2 8.195 24,99 28.11 45.18 £3.81 -18.71 Peak
3 @.445 18.83 28.23 39.86 56.98 -17.92 Peak
4 1.617 19.51 28.82 39.53 56.98 -16.47 Peak
5 5.199 17.28 28.28 37.48 £0.80 -22.52 Peak
3 18.121 18.23 28.88 38.23 £0.88 -21.77 Peak
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AC 120V/60 Hz, Neutral

Date: 2024-05-27

EnLE‘H‘El [dBuV)
70.0
50.0 e
50.0 ‘K [
i 5 &
LAY AT P STy
0.0 Peak
200
10.0
0
18 2 5 1 2 10 20 30
Frequency (MHz)
Site : CE
Condition : FCC PART 15.287
: DET:Peak
Project No. : RSHA248424861
Model : TENSO-F3
Phase : N
Voltage : 128V/6eHz
Mode : 5G WIFI
Test Equipment : ENV216,ESR
Temperature : 24.5°C
Humidity : 57%
Atmospheric pressure: 188.7kPa
Test Engineer : Frank Liu
Read Limit over

Freq Lewvel Factor Level Line Limit Remark

MHz dBuv dB dBuv dBuv dB

.152 32.84 28.12 52.16 &5.92 -13.76 Peak
L1988 27,62 28,11 47.73 63.76 -16.83 Peak
447 22,19 28.23 42.42 56.93 -14.51 Peak
L8597 22,72 28.18 42,82 S6.88 -13.18 Peak
LB4E 22,86 19,883 42,74 SE.80 -13.26 Peak
,5B5  23.59 28.91 43.60 50.090 -12.48 Peak

[ea T ) I O FY X I )
H @O Do D
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Transmitter Unwanted Emissions & Band Edge Emissions

After pre-scan in the X, Y and Z axes of orientation, the worst case in the Y axes of orientation is below:

9 kHz - 30 MHz: (Maximum output power mode and channel)

The amplitude of spurious emissions attenuated more than 20 dB below the limit was not be recorded.

30MHz-1GHz(5150-5250MHz Band): (Transmitting in maximum output power mode 802.11ac40

mode)

Low Channel: 5190 MHz

Common Information

Project No: RSHAZ240424001
EUT Model: TENSO-F3
Test Mode: 5G WIFI
Standard: FCC Part 15.247 & FCC Part 15.249 & FCC Part 15407
Test Equipment: ESCI, JB3, 310N
Temperature: 23.8C
Humidity: 50%
Barometric Pressure: 101.2kPa
Test Engineer: Leah Li
Test Date: 2024/6/3
80T
_ 80T
1 . r
£ 40 I ' L&
2 T & & -1 9
@ A
- 201
0 t t —+—t t t t f t t t i
30M 50 60 80 100M 200 300 400 500 8O0 1G
Frequency in Hz
Final_Result
Frequency GuasiPeak Limit Margin Pol Corr.
(MHz) {dBu Vim) [dBy Vim) (dB) {dBim)
57.5TBE00 32.69 40,00 7.1 W 7.4
160.007300 25,57 43.50 17.93 W 2.2
204.514450 23.58 43.50 19.82 H 12.5
292.014100 24.46 46.00 21.54 H -10.6
348.413600 29.95 46.00 16.05 H 8.3
400.109850 32.67 45.00 13.33 H -5.0
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High Channel: 5230 MHz

Common Information

Project No: RSHAZ240424001
EUT Model: TENSO-F3
Test Mode: 5G WIFI
Standard: FCC Part 15247 & FCC Part 15.249 & FCC Part 15407
Test Equipment: ESCI, JB3, 310N
Temperature: 23.8°C
Humidity: 50%
Barometric Pressure: 101 2kPa
Test Engineer: Leah Li
Test Date: 20241613
80T
_ 60T
31 , [
= 1
g4 & k&
% 204 L L - .
0 t t t t t t t t t t t |
30Mm 50 60 80 100M 200 300 400 500 BOD 1G
Freguency in Hz
Final Result
Frequency QuasiPeak Limit Margin Pol Corr.
(MHz) (dBp Vim) {dBp Vim) (dB) {dBim)
58.187250 3337 40,00 6.63 W 7.4
160.013900 25.32 43.50 18.18 W 2.2
204.293000 24.68 43.50 18.82 v 2.5
288.732250 24.49 46.00 21.51 H -10.6
347.938400 29.89 48,00 16.11 H 9.3
395.593650 33.63 46.00 12.37 H -8.0
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30MHz-1GHz(5250-5350MHz Band): (Transmitting in maximum output power mode 802.11ac40

mode)

Low Channel: 5270 MHz

Common Information

Project No: RSHA240424001
EUT Model: TENSO-F3
Test Mode: 5G WIFI
Standard: FCC Part 15247 & FCC Part 15.249 & FCC Part 15.407
Test Equipment: ESCI, JB3, 310N
Temperature: 23.8°C
Hurmidity: 50%
Barometric Pressure: 101 2kPa
Test Engineer: Leah i
Test Date: 2024/6/3
BOT
_ 80T
3 1 . r
= 1
£ 40 + x &
= 20+ e Yo -
0 } } —t } } } } } } } |
30M 50 60 80 100M 200 300 400 500 BOD 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Pol Corr.
(MHz) (dByp Vim) {dBp Vim) (dB) {dBim)
5646050 32.96 40.00 7.04 vV 7.3
167.168650 22,94 43.50 20.56 vV 125
205.050150 21.65 43.50 21.85 vV 125
284463450 24.82 45.00 21.18 H 10,6
350.011450 29.96 45.00 16.04 H -9.3
399.445800 33.46 45.00 12.54 H -8.0
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High Channel: 5310 MHz

Common Information

Project No: RSHA240424001
EUT Model: TENSO-F3
Test Mode: 5G WIFI
Standard: FCC Part 15247 & FCC Part 15.249 & FCC Part 15.407
Test Equipment: ESCI, JB3, 310N
Temperature: 23.8°C
Humidity: 50%
Barometric Pressure: 101.2kPa
Test Engineer: Leah Li
Test Date: 2024/6/3
B0
- 60T
ER : [
= 40 ]
Pt ' P B
Sl f L
0 } } } +— } } } } } +— {
30M 50 © 80 100M 200 300 400 500 BOD 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limnit Margin Pol Corr.
(MHz) {dBp Wim) {dBp Vim) (dB) {dBim)
58.27 3550 33.18 40.00 6.82 W -17.4
160.005200 25,69 43.50 17.81 W -12.2
206185700 20,15 43.50 23.35 v -12.6
2B7.973150 23.86 46.00 22.14 H -10.6
348.622050 29.90 46.00 16.10 H -9.3
402173900 32.78 46.00 13.22 H -1.9
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30MHz-1GHz(5470-5725MHz Band): (Transmitting in maximum output power mode 802.11ac40

mode)

Low Channel: 5510 MHz

Common Information

Project No: RSHAZ240424001
EUT Model: TENSO-F3
Test Mode: 5G WIFI
Standard: FCC Part 15247 & FCC Part 15249 & FCC Part 15.407
Test Equipment: ESCI, JB3, 210N
Temperature: 2387
Humidity: 0%
Barometric Pressure: 101.2kPa
Test Engineer: Leah Li
Test Date: 2024/6/3
80T
_ 60T
31 , [
=z 40 - |
Pt ¢ & ok
3 20t ¢ 4: k
0 } } +— } } } } ; } } |
30M 50 60 20 100M 200 300 400 500 BOD 1G
Frequency in Hz
Final Result
Frequency QuasiPeak Limnit Margin Pol Corr.
{MHz) {dByu Vim) {dBy Vim) (dB) {dB/m)
56461900 33.24 40.00 6.76 W 7.3
160010300 25.76 43.50 17.74 W 2.2
203121000 20.70 43.50 22,50 v 12.4
289.227800 24.03 46.00 21.97 H -10.6
350.713600 28.88 46.00 17.12 H -9.2
401.360950 30.91 46.00 15.09 H 7.9
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Middle Channel: 5550 MHz
Common Information

Project No: RSHA240424001
EUT Model: TENSO-F3
Test Mode: 5G WIFI
Standard: FCC Part 15247 & FCC Part 15.249 & FCC Part 15407
Test Equipment: ESCI, JB3, 310N
Temperature: 23.8°C
Humidity:
Barometric Pressure: 101 2kPa
Test Engineer: Leah Li
Test Date: 2024/6/3
B0T
_ 80T
E‘ 1
=
€ 40 - %
§ o+ e
3 204+ 8 b
0 } } } +—t } ; } }
30M 50 &0 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final Result
Frequency QuasiPeak Limit Margin Pol Corr.
(MHz) {dBp Vim) {dBu Vim) (dB) {dBim)
57677300 33.09 40.00 6.91 v -17.4
160.019300 25.40 43.50 18.10 v 12.2
206.124650 20.95 43.50 22.55 v -12.6
286.243850 23.88 46.00 22.12 H -10.6
352.692300 29.34 46.00 16.66 H 8.2
400.029050 33.19 46,00 12.81 H -8.0
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

High Channel: 5670 MHz

Common Information

Project No: RSHAZ240424001
EUT Model: TENSO-F3
Test Mode: 5G WIFI
Standard: FCC Part 15.247 & FCC Part 15.249 & FCC Part 15.407
Test Equipment: ESCI, JB3, 310N
Temperature: 2387
Humidity: 50%
Barometric Pressure: 101.2kPa
Test Engineer: Leah Li
Test Date: 2024/6/3
80T
_ 80T
T . [
= 1
£ 40 my L
% o ¥ v * iy
= 201 ity ¥
0 t t —1— t t f t t t t |
30M 50 60 80 100M 200 300 400 500 8O0 1G
Frequency in Hz
Final Result
Frequency QuasiPeak Limnit Margin Pol Corr.
(MHz) {dBy Vim) {dBy Vim) (dB) {dB/m)
56.520450 28.71 40.00 11.29 v A7.3
168.349900 22.25 43.50 21.25 v 125
204.976500 22,29 43.50 .21 vV 2.5
283166100 23.07 46,00 22.93 H 0.6
345.6668500 27.95 46,00 18.05 H 5.4
396.544300 30.90 46,00 15.10 H -8.1
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

30MHz-1GHz(5725-5850MHz Band): (Transmitting in maximum output power mode 802.11ac80

mode)

Middle Channel: 5775 MHz

Common Information

Project Mo: RSHAZ240424001
EUT Model: TENSO-F3
Test Mode: 5EG WIFI
Standard: FCC Part 15.247 & FCC Part 15.249 & FCC Part 15.407
Test Equipment: ESCI, JB3, 310N
Temperature: 234-C
Humidity: 7%
Barometric Pressure: 100.5kPa
Test Engineer: Leah Li
Test Date: 20247612
80T
_ 80T
s 1 | r
=z 40 |
% T *, & 3 & *.¥
= 201
0 t t —— t t } } ; } } |
30M 50 60 20 100M 200 300 400 500 BOO 1G
Frequency in Hz
Critical Freqs
Frequency MaxPeak Limnit Margin Pol Conr.
(MHz) {dByu Vim) {dBy Vim) (dB) {dBim)
56.432500 30.64 40,00 9.36 W -17.3
65.768750 277 40.00 12.83 vV 7.3
151.128750 28.82 43,50 14.68 ] -11.8
206.297500 28.00 43.50 15.50 W -12.6
374956250 32.29 46.00 13.71 H -5.6
421.516250 33.25 46.00 12.75 H 74
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

1GHz - 18GHz(5150-5250MHz Band):

802.11a Mode:

Common Information

Project No.:
Test Mede:
Standard:
Test Engineer:

Low Channel: 5180MHz

RSHA240424001
5G WIFI

FCC Part 15.407
Klein Zhu

Full Spactrum

- Fundamental Test with notch filter

Level in dBpv/

1G 206 G &G b 18G
Fequency in Hz
Critical Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.

{MHz) (dB » Vim) (dB p Vim) (dB n Vim) (dB) (cdB/mi)
1994.500000 39.66 -— 68.20 28.54 |V -10.6
1994.500000 31.4% - — |V -10.6
2949.900000 32.64 - — |V -B.2
2949.900000 3942 -— 68.20 29.08 |V -5.2
6905800000 41.47 - — | H 3.2
6905800000 4712 -— 68.20 21.08 | H 3.2
9908.000000 53.22 -— 68.20 14.98 |V 7.5
9908.000000 48.00 - — |V 7.5

14001.600000 45,78 - — | H 10.5

14004.600000 52.72 -— 68.20 1548 |V 10.5

16301. 700000 4517 - — |V 9.7

16301.700000 52.02 -— 68.20 16.18 | H 9.7
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

Middle Channel: 5200MHz

Common Information

Project No.: RSHA240424001
Test Mode: G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu

Full Spectrum

Fundamental Test with notch filter

Level in dBpW/

4G SG  6 ] 10G 18G

1G 20 G
Frequency in Hz
Critical_Freqs
Frequency MaxPeak Average Limnit Margin Paol Corr.

(MHz) (dB p Vim) (dB p Vim}) (dB 1 Vim) (dB) {dBim])
1994500000 -— 30.88 — — |V -10.6
1994.500000 39.65 -— 58.20 28.55 |V -10.6
2949,900000 40.53 -— 58.20 267 |V -8.2
2949.900000 - H.98 - — |V -8.2
4119.500000 - J2.72 54.00 21.28 | H -4.8
4119.500000 41.51 -— 74.00 3249 |V -4.8
6465.500000 - 36.83 - — | H 0.8
6465.500000 47.04 -— 58.20 2116 | H 0.8
9908.000000 - 47.72 - — |V 7.5
9908.000000 B4.48 -— 58.20 13.74 |V 7.5

15485.700000 - 44.76 54.00 9.24 | H 1.7

15485. 700000 53.79 -— 74.00 2021 | H 1.7

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Common Information

High Channel: 5240MHz

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu
Full Spectrum
100 Fundamental Test with nptch filter

=

a

=

E

3

1G 2G 100G 18G
Fequency in Hz
Critical Freqgs
Frequency MaxPeak Average Limit Margin Paol Corr.

{MHz) (dB p Vim) (dB p Wim) (dB » Vim) (dB) (dB/m)
1197.200000 39.33 -— 74.00 3467 | H -14.9
1197.200000 24,63 54.00 2937 | H -14.9
1994.500000 28.09 - — | H -10.6
1994.500000 40.93 -— 68.20 2727 | H -10.6
4066.800000 31.45 54.00 2255 | H -4.9
4066.500000 41.75 -— 74.00 3225 | H -4.9
7134900000 40.18 - — | H 3.9
7131900000 49.08 -— 68.20 1942 |V 3.9
94908.000000 48.15 - — |V 7.5
9908.000000 53.87 -— 68.20 1433 |V 7.5

17238.400000 45.81 - — | ¥V 13.0

17238.400000 55.35 -— 68.20 12.85 | V 13.0
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac20 Mode:

Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz2) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
Low Channel: 5180MHz
1197.200000 27.93 54.00 26.07 H -14.9
1197.200000 39.06 74.00 34.94 H -14.9
2123.700000 42.38 68.20 25.82 \Y -10.4
7570.500000 39.80 54.00 14.20 \Y 4.1
7570.500000 49.04 74.00 24.96 \Y 4.1
9846.800000 52.99 68.20 15.21 \Y 7.3
13372.600000 44.91 54.00 9.09 \Y 10.5
13372.600000 50.50 74.00 23.50 \Y 10.5
17303.000000 55.07 68.20 13.13 \Y 13.1
Middle Channel: 5200MHz
1197.200000 26.54 54.00 27.46 H -14.9
1197.200000 37.41 74.00 36.59 H -14.9
2128.800000 38.79 68.20 29.41 H -10.4
6933.000000 47.35 68.20 20.85 H 3.4
9727.800000 52.75 68.20 15.45 \Y 6.9
14494.600000 44.42 54.00 9.58 \Y 8.2
14494.600000 50.10 74.00 23.90 \Y 8.2
17634.500000 55.80 68.20 12.40 \Y 13.1
High Channel: 5240MHz
1197.200000 25.45 54.00 28.55 H -14.9
1197.200000 38.66 74.00 35.34 H -14.9
1997.900000 38.30 68.20 29.90 H -10.6
3679.200000 31.33 54.00 22.67 H -5.7
3679.200000 41.28 74.00 32.72 H -5.7
9727.800000 54.22 68.20 13.98 \Y 6.9
13389.600000 50.74 74.00 23.26 H 10.6
13389.600000 44.44 54.00 9.56 H 10.6
17575.000000 55.44 68.20 12.76 \Y 13.3
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

802.11ac40 Mode:

Frequency MaxPeak Average Limit Margin Pol Corr.
(MH2) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
Low Channel: 5190MHz
1192.100000 38.01 74.00 35.99 H -14.9
1192.100000 27.45 54.00 26.55 H -14.9
1991.100000 37.15 68.20 31.05 \Y4 -10.6
3194.700000 39.91 68.20 28.29 H -7.3
9908.000000 51.87 68.20 16.33 \4 7.5
14001.600000 52.10 68.20 16.10 Vv 10.5
17501.900000 55.16 68.20 13.04 Vv 13.6
Hiah Channel: 5230MHz
1197.200000 27.68 54.00 26.32 H -14.9
1197.200000 38.60 74.00 35.40 H -14.9
1991.100000 36.74 68.20 31.46 \4 -10.6
3896.800000 29.04 54.00 24.96 Vv -5.3
3896.800000 39.93 74.00 34.07 \2 -5.3
6972.100000 48.45 68.20 19.75 H 3.6
9848.500000 54.75 68.20 13.45 \Y4 7.3
17603.900000 56.44 68.20 11.76 H 13.2
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

802.11ac80 Mode:

Frequency MaxPeak Average Limit Margin Pol Corr
(MH2) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
Channel: 5210MHz

2122.000000 42.18 68.20 26.02 H -10.4
2949.900000 38.18 68.20 30.02 H -8.2
4177.300000 32.81 54.00 21.19 H -4.6
4177.300000 40.81 74.00 33.19 H -4.6
7545.000000 42.10 54.00 11.90 \V4 4.2
7545.000000 48.18 74.00 25.82 Vv 4.2
14016.900000 53.05 68.20 15.15 H 10.4
17794.300000 44.79 54.00 9.21 H 124
17794.300000 53.81 74.00 20.19 H 124
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

1GHz-18GHz(5250-5350MHz Band):

802.11a Mode:

Low Channel: 5260MHz

Common Information

Project No - RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Hugh Wu
Full Spectrum
100

undamental Test with notch filter

Levelin dBu/

Fequency in Hz

Critical Freqs

Frequency MaxPeak Average Limit Margin Paol Corr.

(MHz) {dB u Vim) {dB u Vim) {dB p Vim) (dB) {dBim)
1061.200000 27.99 54.00 26.01 |V -15.3
1061.200000 34.78 -— 74.00 39.22 |V -15.3
1992.800000 28.01 — — |V 0.6
1992.800000 39.04 -— 58.20 2946 |V -6
2949.900000 41.16 -— 58.20 27.04 |V -8.2
2949.900000 A1 - — |V -8.2
9727.800000 47.27 - — |V 6.9
9727.800000 52.40 -— 58.20 15.80 | V 6.9
14001.600000 45,27 - — |V 10.5
14004.600000 53.85 -— 58.20 1435 |V 10.5
17396.500000 45.82 — — | H 13.4
17396.500000 54,32 -— 68.20 13.88 | H 13.4
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Bay Area Compliance Laboratories Corp. (

Kunshan) Report No.: RSHA240424001-00E

Common Information
Project No.:
Test Mode:
Standard:
Test Engineer:

Middle Channel: 5280MHz

RSHAZ240424001
5GWIFI

FCC Part 15.407
Hugh Wu

Full Spectrum

100 7Fundamental Test with notch filter

Levelin dBpv/

Critical Fregs

Fequency in Hz

Frequency MaxPeak Average Limit Margin Pol Corr.

(MHz} (dB p VWim) (dB p Vim) {dB n Vim) (dB) (dB{m)
1158.100000 - 28.56 54.00 2544 | H 5.0
1158.100000 34.80 -— 74.00 39.20 | H -15.0
1584000000 38.44 -— 58.20 29.76 |V -11.3
1584.000000 - .14 - — | ¥ -11.3
2949.900000 39.86 -— 58.20 2834 |V -8.2
2949.900000 - 33.83 - -— |V -8.2
4714.500000 - 34.89 54.00 1911 | H -&.7
4714.500000 44,34 -— 74.00 29.66 | H -&.7
9908.000000 52.79 -— 58.20 1541 |V 7.5
9908.000000 - 47.09 - — | ¥ 7.5
17636.200000 — 46.57 — -— | H 131
17636.200000 55.03 -— 58.20 13147 | H 131
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Common Information

High Channel: 5320MHz

Project No.: RSHAZ240424001
Test Mode: 5G WIFI
Standard: FCC Part 15407
Test Engineer: Hugh Wu
Full Spactrum
100 Fundamental Test with notch filter
B0
%
B0
E I # il
[ - 4
5 :IU:I:-’Q; Ny 4 . sl s R
= 7 . 2
& T P i
20 j|> ;
g, t t t t t t —+ |
1G 2G G G 6 A 10G 18G
Fequency in Hz
Critical Freqs
Frequency MaxPeak Average Limit Margin Paol Corr.
{MHz} {dB u Vim) {dB p Vim]) {dB u Vim) {dB) {dBm])
1064600000 -—- 29.72 54.00 2428 |V -15.3
1064600000 33.89 -— 74.00 4011 | V -15.3
1992800000 -— 29.94 - — |V -10.6
1992800000 39.95 -— 68.20 2825 |V -10.6
2949900000 41.05 -— 68.20 2715 |V -8.2
2949900000 -— 34.55 - — |V -8.2
7216.900000 -—- 39.40 -- — | H 4.0
7216.900000 49.04 -— 68.20 1916 | H 4.0
9908.000000 52.51 -— 68.20 1569 | H 7.5
9908.000000 -—- 44.79 -- — | H 7.5
13678.600000 -— 4595 --- — |V 10.8
13678.600000 54.00 — 68.20 1420 [V 10.8
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac20 Mode:

Frequency MaxPeak Average Limit Margin Pol Corr.
(MH2) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
Low Channel: 5260MHz
1158.100000 27.70 54.00 26.30 H -15.0
1158.100000 34.98 74.00 39.02 H -15.0
2655.800000 31.15 V -9.2
2655.800000 38.51 68.20 29.69 v -9.2
4114.400000 32.13 54.00 21.87 V -4.8
4114.400000 42.61 74.00 31.39 Vv -4.8
7500.800000 39.74 54.00 14.26 H 4.2
7500.800000 48.54 74.00 25.46 H 4.2
9908.000000 45.30 H 7.5
9908.000000 52.22 68.20 15.98 H 7.5
15543.500000 45.45 54.00 8.55 H 11.5
15543.500000 53.63 74.00 20.37 H 11.5
Middle Channel: 5280MHz
1328.100000 28.78 54.00 25.22 V -14.5
1328.100000 34.06 74.00 39.94 V -14.5
1996.200000 27.50 H -10.6
1996.200000 39.10 68.20 29.10 H -10.
2949.900000 40.41 68.20 27.79 V -8.2
2949.900000 33.47 V -8.2
7193.100000 39.21 H 3.9
7193.100000 48.94 68.20 19.26 H 3.9
9908.000000 48.66 v 7.5
9908.000000 54.03 68.20 14.17 Vv 7.5
16335.700000 44.21 H 9.8
16335.700000 54.03 68.20 14.17 H 9.8
High Channel: 5320MHz
1158.100000 26.97 54.00 27.03 H -15.0
1158.100000 34.44 74.00 39.56 H -15.0
2132.200000 30.23 V -10.4
2132.200000 43.18 68.20 25.02 V -10.4
2949.900000 33.03 V -8.2
2949.900000 40.60 68.20 27.60 V -8.2
7092.800000 48.19 68.20 20.01 H 3.9
7092.800000 42.66 H 3.9
9908.000000 47.45 Vv 7.5
9908.000000 53.86 68.20 14.34 Vv 7.5
15217.100000 45.83 H 10.8
15217.100000 55.73 68.20 12.47 H 10.8
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

802.11ac40 Mode:

Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
Low Channel: 5270MHz
1158.100000 28.59 54.00 25.41 H -15.0
1158.100000 33.50 74.00 40.50 H -15.0
1926.500000 27.61 H -11.1
1926.500000 35.84 68.20 32.36 H -11.1
2949.900000 34.09 H -8.2
2949.900000 41.19 68.20 27.01 H -8.2
5746.400000 38.24 H 0.5
5746.400000 52.08 68.20 16.12 H 0.5
9659.800000 49.95 \Y 6.7
9659.800000 54.96 68.20 13.24 \Y 6.7
15521.400000 45.68 54.00 8.32 \Y 11.6
15521.400000 53.75 74.00 20.25 \Y 11.6
High Channel: 5310MHz
1263.500000 27.47 H -14.7
1263.500000 34.88 68.20 33.32 H -14.7
1994.500000 28.14 \Y -10.6
1994.500000 40.82 68.20 27.38 \Y -10.6
3063.800000 32.64 H -7.8
3063.800000 39.96 68.20 28.24 H -7.8
7079.200000 47.99 68.20 20.21 H 3.9
7079.200000 42.95 H 3.9
9668.300000 44.89 \Y 6.8
9668.300000 52.14 68.20 16.06 \Y 6.8
15181.400000 45.24 \Y 10.7
15181.400000 53.96 68.20 14.24 \Y 10.7
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac80 Mode:

Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
Channel: 5290MHz

1331.500000 35.95 74.00 38.05 Vv -14.5
1331.500000 30.59 54.00 23.41 \Y -14.5
1992.800000 40.33 68.20 27.87 \Y -10.6
1992.800000 29.90 Vv -10.6
2949.900000 40.38 68.20 27.82 \Y -8.2
2949.900000 34.24 Vv -8.2
4624.400000 33.59 54.00 20.41 H -3.2
4624.400000 43.16 74.00 30.84 H -3.2
9848.500000 52.42 68.20 15.78 H 7.3
9848.500000 43.91 H 7.3
17394.800000 46.44 \Y 13.4
17394.800000 56.76 68.20 11.44 V 13.4
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

1GHz-18GHz(5470-5725MHz Band):

802.11a Mode:

Low Channel: 5500MHz

Common Information

Project No: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15407
Test Engineer: Hugh Wu

Full Spectrum

10 Eundamental Test with notch filte

Level in dBpW/

I } } } } "t |

1G 2G G 4G S5G 6 i 10G 18G
Feauency in Hz
Critical Fregs

Frequency MaxPeak Average Limnit Margin Pal Corr.

{MHz) (dE u Vim) (dB p Vim}) (dB v Vim) (dB) (dBim)
1623.900000 - 26.38 54.00 2762 | H -134
1623.900000 34.34 — 74.00 39.66 | H -13.41
2778.200000 - 27.89 54.00 2611 |V -8.8
2776.200000 3733 -— 74.00 66T |V -B.8
5006.900000 - 35.84 54.00 1816 | V -1.2
5006.900000 43.73 -— 74.00 30.27 |V -1.2
9908.000000 -— 44.18 — — |V 7.5
9908.000000 50.43 -— 68.20 1777 |V 7.5
14005.000000 - 46,09 --- — |V 10.5
14005.000000 54.46 -— 68.20 13.74 |V 10.5
17595.400000 - 45.61 --- -— | H 13.2
17595.400000 56.03 — 68.20 1247 | H 13.2
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Common Information

Project No.:
Test Mode:

Standard:

Test Engineer:

Middle Channel: 5580MHz

RSHA240424001
5G WIFI

FCC Part 15.407
Hugh Wu

Full Spectrum

1 o0 JFundamental Test with notch filter

Levelin dBpW/

1G 26 G 4G SG b 10G 186G
Fequency in Hz
Critical _Freqgs
Frequency MaxPeak Average Limit Margin Paol Corr.

(MHz} (dB p Vim) (dB p Vim) {dB u Vim) (dB) (dB/m}
1581.400000 23.75 54.00 30.25 | W -13.4
1581.400000 33.20 -— 74.00 40.80 | V -13.4
2132.200000 39.76 -— 68.20 2844 |V -10.4
2132.200000 30.74 - — |V -10.4
5212.600000 35.68 - — | H -0.3
5212.600000 44,80 -— 68.20 2340 | H 0.3
9908.000000 52.97 -— 68.20 15.23 | W 7.5
9308.000000 45.51 - — |V 7.5

13682.000000 44,52 - — | H 10.8

136582.000000 53.42 -— 68.20 1478 | H 10.8

A1T467.900000 45,59 - — |V 13.5

17467.900000 54,99 -— 68.20 13.21 |V 13.5
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

High Channel: 5700MHz

Common Information

Project No.:
Test Mode:
Standard:
Test Engineer:

Levelin dBpW/

RSHAZ240424001
5G WIFI

FCC Part 15.407
Hugh Wu

Full Spectrum

Fundamental Test with notch filter

1G Zls G 4G 5G b a8 10G 18G
Fequency in Hz
Critical Freqs
Frequency MaxPeak Average Limit Margin Paol Corr.

(MHz} (dB p Vim) (dB p Vim) {dB u Vim) (dB) (dB/m}
1377.400000 22.75 54.00 M35 [ H -14.3
1377.400000 .44 -— 74.00 4256 | H -14.3
3004.300000 28.90 - — |V -B.0
3004.300000 35.54 -— 68.20 2936 | WV -B.0
44978.000000 35.52 54,00 18.48 | V -1.3
44978.000000 44 58 -— 74.00 2942 |V -1.3
T477.800000 38.44 - — | H 3.9
TA77.800000 47.74 -— 68.20 2046 | H 3.9
9908.000000 46.35 - — |V 7.5
9908.000000 5215 -— 68.20 16.05 | W 7.5

14008.400000 4510 - — |V 10.5

14008.400000 5476 -— 68.20 13.44 |V 10.5
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Common Information
Project No.:
Test Mode:
Standard:
Test Engineer:

Lenved in By

Cross Channel: 5720MHz

RSHA2404 24001
5G WIFI

FCC Part 15.407
Klein Zhu

Full Spectrum

Fundamental Test with notch filter

3G 4G 5G @8 ] 10G

1G 2G BG
Frequency in Hz
Critical_Freqs
Frequency MaxPeak Average Limnit Margin Pal Coodr.
(MHz) (dB 1 Vim} {dB & Vim) {dB  Vim} (dB) {dBim}
1479400000 — 2355 5400 045 |V 148
1479400000 318 -~ 7400 4282 |V 148
2298 800000 — 2761 54.00 2639 [V -10.8
2298.800000 36.56 - 7400 T4 |V -10.8
4E1E 200000 — 3337 54,00 2073 | H =X
4818200000 . — 7400 325 | H EX]
7611300000 — 37.76 54.00 1624 [V 33
7611300000 46.00 — 7400 2740 |V 33
12033000000 — 42,12 54.00 1188 | V EX]
12033 000000 51.23 — 74,00 2771 |V EX]]
15880.100000 — 41.19 54.00 1281 [ H 9.5
15880.100000 51.05 - 74.00 2285 [H 9.5
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

802.11ac20 Mode:

Frequency MaxPeak Average Limit Margin Pol Corr
(MH2) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
Low Channel: 5500MHz

1197.200000 24.89 54.00 29.11 H -14.9
1197.200000 30.60 74.00 43.40 H -14.9
2130.500000 36.67 68.20 31.53 \V4 -10.4
2130.500000 29.60 \V4 -10.4
2949.900000 31.14 \V4 -8.2
2949.900000 38.38 68.20 29.82 Vv -8.2
4252.100000 33.53 54.00 20.47 H -4.4
4252.100000 42.46 74.00 31.54 H -4.4
9848.500000 43.88 \V4 7.3
9848.500000 52.17 68.20 16.03 \V4 7.3
17464.500000 47.53 \4 13.5
17464.500000 57.01 68.20 11.19 \V4 13.5

Middle Channel: 5580MHz

1141.100000 22.85 54.00 31.15 H -15.1
1141.100000 29.67 74.00 44.33 H -15.1
1761.600000 24.68 \V4 -12.2
1761.600000 34.84 68.20 33.36 Vv -12.2
3162.400000 29.60 H -1.4
3162.400000 40.26 68.20 27.94 H -1.4
4648.200000 33.82 54.00 20.18 V -3.0
4648.200000 43.05 74.00 30.95 \V4 -3.0
9908.000000 51.62 68.20 16.58 \V4 7.5
9908.000000 45.47 \V/ 7.5
14016.900000 44.81 H 10.4
14016.900000 55.69 68.20 12.51 H 10.4

High Channel: 5700MHz

1402.900000 23.09 54.00 30.91 H -14.2
1402.900000 33.14 74.00 40.86 H -14.2
2572.500000 27.37 H -9.5
2572.500000 36.86 68.20 31.34 H -9.5
4911.700000 35.39 54.00 18.61 Vv -1.7
4911.700000 44.21 74.00 29.79 V -1.7
7640.200000 40.10 54.00 13.90 H 4.1
7640.200000 49.24 74.00 24.76 H 4.1
11206.800000 42.00 54.00 12.00 V 6.7
11206.800000 49.64 74.00 24.36 \V4 6.7
15189.900000 45.87 Vv 10.8
15189.900000 55.88 68.20 12.32 \V4 10.8

Cross Channel: 5720MHz

1486.200000 23.05 54.00 30.95 \4 -14.8
1486.200000 32.72 74.00 41.28 V -14.8
2846.200000 28.53 54.00 25.47 \V4 -9.0
2846.200000 36.95 74.00 37.05 Vv -9.0
4663.500000 33.15 54.00 20.85 H -3.7
4663.500000 42.75 74.00 31.25 H -3.7
8386.500000 39.79 54.00 14.21 H 5.1
8386.500000 48.17 74.00 25.83 V 5.1
12575.300000 44.80 54.00 9.20 \V4 9.7
12575.300000 51.06 74.00 22.94 Vv 9.7
15902.200000 43.24 54.00 10.76 V 9.5
15902.200000 51.52 74.00 22.48 \V4 9.5
1486.200000 23.05 54.00 30.95 V -14.8
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac40 Mode:

Frequency MaxPeak Average Limit Margin Pol Corr.
(MH2) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
Low Channel: 5510MHz
1338.300000 23.11 54.00 30.89 Vv -14.4
1338.300000 31.31 74.00 42.69 V -14.4
2127.100000 32.23 \V/ -10.4
2127.100000 44,17 68.20 24.03 \V/ -10.4
4340.500000 33.82 54.00 20.18 \V4 -4.2
4340.500000 43.07 74.00 30.93 \V4 -4.2
6732.400000 37.12 Vv 2.2
6732.400000 47.48 68.20 20.72 V 2.2
9727.800000 46.21 \V/ 6.9
9727.800000 53.01 68.20 15.19 \V4 6.9
15645.500000 45.34 54.00 8.66 H 10.9
15645.500000 54.82 74.00 19.18 H 10.9
Middle Channel: 5550MHz
1163.200000 21.65 54.00 32.35 V -15.0
1163.200000 31.09 74.00 42,91 \V/ -15.0
2123.700000 31.81 \V/ -10.4
2123.700000 39.45 68.20 28.75 \V4 -10.4
3276.300000 31.09 \V4 -7.0
3276.300000 40.12 68.20 28.08 \V4 -7.0
7279.800000 39.87 54.00 14.13 H 4.0
7279.800000 48.09 74.00 25.91 H 4.0
9908.000000 45.43 \V4 7.5
9908.000000 51.69 68.20 16.51 \V4 7.5
15643.800000 44.84 54.00 9.16 \V4 10.9
15643.800000 53.85 74.00 20.15 \V4 10.9
High channel: 5670MHz
1130.900000 22.74 54.00 31.26 H -15.3
1130.900000 31.50 74.00 42.50 H -15.3
2346.400000 27.95 54.00 26.05 V -10.6
2346.400000 35.62 74.00 38.38 \V4 -10.6
4612.500000 33.98 54.00 20.02 Vv -3.9
4612.500000 41.37 74.00 32.63 V -3.9
8092.400000 37.84 54.00 16.16 \V/ 4.2
8092.400000 48.00 74.00 26.00 \V/ 4.2
12150.300000 43.71 54.00 10.29 \Y 9.2
12150.300000 52.55 74.00 21.45 \V4 9.2
15524.800000 42.43 54.00 11.57 Vv 9.8
15524.800000 51.55 74.00 22.45 \V4 9.8
Cross channel: 5710MHz
1198.900000 26.69 54.00 27.31 H -15.2
1198.900000 36.59 74.00 37.41 H -15.2
2298.800000 33.75 74.00 40.25 \V4 -10.8
2298.800000 27.94 54.00 26.06 Vv -10.8
4080.400000 30.84 54.00 23.16 H -5.6
4080.400000 40.07 74.00 33.93 H -5.6
7687.800000 39.64 54.00 14.36 \4 3.9
7687.800000 48.26 74.00 25.74 \Y 3.9
11609.700000 39.61 54.00 14.39 V 8.9
11609.700000 50.64 74.00 23.36 Vv 8.9
15892.000000 44.28 54.00 9.72 V 9.5
15892.000000 52.96 74.00 21.04 V 9.5
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac80 Mode:

Frequency MaxPeak Average Limit Margin Pol Corr.
(MH2) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
Low Channel: 5530MHz
1190.400000 23.03 54.00 30.97 \4 -15.2
1190.400000 33.99 74.00 40.01 Vv -15.2
2322.600000 26.84 54.00 27.16 V -10.7
2322.600000 35.42 74.00 38.58 V -10.7
4337.100000 33.04 54.00 20.96 \V4 -4.8
4337.100000 43.55 74.00 30.45 Vv -4.8
7545.000000 38.26 54.00 15.74 H 3.9
7545.000000 45.28 74.00 28.72 H 3.9
12214.900000 41.24 54.00 12.76 H 9.3
12214.900000 50.52 74.00 23.48 H 9.3
15784.900000 42.53 54.00 11.47 \V4 9.6
15784.900000 51.62 74.00 22.38 \V2 9.6
Middle Channel: 5610MHz
1198.900000 36.29 74.00 37.71 Vv -15.2
1198.900000 24.84 54.00 29.16 Vv -15.2
2842.800000 37.33 74.00 36.67 H -9.0
2842.800000 27.87 54.00 26.13 H -9.0
4774.000000 43.33 74.00 30.67 H -3.3
4774.000000 32.99 54.00 21.01 H -3.3
8388.200000 48.95 74.00 25.05 Vv 5.1
8388.200000 39.66 54.00 14.34 Vv 5.1
11636.900000 41.05 54.00 12.95 H 8.9
11636.900000 51.73 74.00 22.27 H 8.9
15633.600000 50.15 74.00 23.85 H 9.7
15633.600000 41.02 54.00 12.98 H 9.7
High Channel: 5690MHz
1333.200000 23.04 54.00 30.96 H -15.0
1333.200000 31.65 74.00 42.35 H -15.0
2844.500000 28.82 54.00 25.18 \4 -9.0
2844.500000 36.97 74.00 37.03 Vv -9.0
4223.200000 31.75 54.00 22.25 H -5.2
4223.200000 40.33 74.00 33.67 H -5.2
7682.700000 39.06 54.00 14.94 V 3.9
7682.700000 47.66 74.00 26.34 V 3.9
12165.600000 41.47 54.00 12.53 H 9.2
12165.600000 51.03 74.00 22.97 H 9.2
16048.400000 41.66 54.00 12.34 V 9.6
16048.400000 51.60 74.00 22.40 V 9.6

FCC Part 15.407 Page 64 of 175




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

1GHz-18GHz(5725-5850MHz Band):
802.11a Mode:

Low Channel: 5745MHz

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu

Full Speactrum

Level in dBuW/

Freauency in Hz

Critical Freqgs

Frequency MaxPeak Average Limit Margin Pol Corr.

(MHz}) (dB p Wim]) (dB p Vim} {dB » Vim) (dB) (dBfm)
1331.500000 28.72 54.00 2528 | H -14.5
1331.500000 36.55 - 74.00 3745 | H -14.5
1994.500000 31.49 - — |V -10.6
1994.500000 4537 -— 58.20 2283 |V 0.6
3327.300000 32.26 - — | H -6.8
3327.300000 39.41 - 68.20 28.79 | H -6.8
T703.100000 40.20 54.00 13.80 |V 4.0
7703.100000 49.28 - 74.00 2472 |V 4.0
10237.800000 42,58 - — |V 7.6
10237.800000 51.13 -— 58.20 17.07 | V 7.6
13379.400000 52.84 -— 74.00 2116 |V 10.5
13379.400000 47.46 54,00 6.54 [V 10.5
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

Middle Channel: 5785MHz

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu
Full Spectrum
100

Fundamental Test with notch filter

Levelin dBp\/

2G G G 5G 6 i 10G 18G
Feouency in Hz

Critical_Freqs

Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz}) (dB » Vim) (dBE p Vim} {dB p Vim) (dB) (dBfm)
1198.900000 343 — 74.00 3969 |V -14.9
1198.900000 - 24.64 54.00 2936 |V -14.9
2125.400000 —- 28.64 — — |V -10.4
2125.400000 40.96 -— G8.20 27.24 |V -10.4
T704.800000 — 40.60 54.00 1340 | H 4.0
T704.800000 49,67 -— 74.00 2433 | H 4.0
9668.300000 - 44.72 — — |V 6.8
9668.300000 51.05 -— G8.20 1745 | V 6.8
14001.600000 — 45.88 — -— | H 10.5
14004.600000 52.79 -— 68.20 1541 | H 10.5
16135.100000 50.16 -— 74.00 23.84 |V 9.2
16135.100000 —- 45.59 54.00 41 |V 9.2
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Common Information

High Channel: 5825MHz

Project No.: RSHAZ240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu
Full Spectrum
100 Fundamental Test with notch filter

Level in dBpW/

e G 5G 6 i

Ti
Feauency in Hz
Critical Fregs
Frequency MaxPeak Average Limnit Margin Pal Corr.
{MHz) (dB u Vim) (dB p Vim} {dB u Vim) (dB) (dB{m)
1334.500000 — 28.36 54.00 25.64 [V -14.5
1331.500000 36.582 -— 74.00 s [V -14.5
1989.400000 - 30.53 - -— |V -10.6
1989.400000 42.58 -— G8.20 2562 [V -10.6
4267400000 - 35.25 54.00 18.75 [ V -4.4
4267400000 40.16 -— 74.00 3384 [V -4.4
9668.300000 51.94 -— G8.20 16.26 | V 6.8
9668.300000 - 45.92 - — |V 6.8
13393.000000 50.58 -— 74.00 2312 | H 10.6
13393.000000 - 45.81 54.00 819 | H 10.6
15259.600000 - 47.91 - — |V 11.0
15259,600000 52.85 -— 58.20 1535 [V 11.0

FCC Part 15.407

Page 67 of 175




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac20 Mode:

Frequency MaxPeak Average Limit Margin Pol Corr.
(MH2) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
Low Channel: 5745MHz
1326.400000 28.22 54.00 25.78 \4 -14.5
1326.400000 36.76 74.00 37.24 Vv -14.5
1957.100000 26.44 H -10.9
1957.100000 36.25 68.20 31.95 H -10.9
2949.900000 38.75 68.20 29.45 \V4 -8.2
2949.900000 32.53 \2 -8.2
9668.300000 52.38 68.20 15.82 \4 6.8
9668.300000 46.53 \V4 6.8
14005.000000 52.74 68.20 15.46 H 10.5
14005.000000 45.79 H 10.5
17603.900000 56.34 68.20 11.86 \V4 13.2
17603.900000 47.60 \V2 13.2
Middle Channel: 5785MHz
1064.600000 36.83 74.00 37.17 Vv -15.3
1064.600000 30.10 54.00 23.90 Vv -15.3
2127.100000 31.24 H -10.4
2127.100000 39.53 68.20 28.67 H -10.4
2949.900000 33.33 \2 -8.2
2949.900000 40.01 68.20 28.19 \4 -8.2
7640.200000 40.02 54.00 13.98 Vv 4.1
7640.200000 48.96 74.00 25.04 Vv 4.1
9727.800000 49.19 H 6.9
9727.800000 55.64 68.20 12.56 H 6.9
13379.400000 50.95 74.00 23.05 \2 10.5
13379.400000 44.85 54.00 9.15 \V2 10.5
High Channel: 5825MHz
1992.800000 34.09 H -10.6
1992.800000 48.42 68.20 19.78 H -10.6
3449.700000 31.36 \4 -6.3
3449.700000 39.81 68.20 28.39 V -6.3
7684.400000 38.72 54.00 15.28 V 4.1
7684.400000 48.65 74.00 25.35 Vv 4.1
9908.000000 43.56 H 7.5
9908.000000 48.96 68.20 19.24 H 7.5
13311.400000 49.76 74.00 24.24 \4 10.3
13311.400000 45.10 54.00 8.90 V 10.3
17609.000000 46.50 V 13.2
17609.000000 55.53 68.20 12.67 V 13.2
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

802.11ac40 Mode:

Frequency MaxPeak Average Limit Margin Pol Corr.
(MH2) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
Low Channel: 5755MHz
2128.800000 31.75 H -10.4
2128.800000 41.88 68.20 26.32 H -10.4
4250.400000 32.99 54.00 21.01 \2 -4.4
4250.400000 40.69 74.00 33.31 Vv -4.4
7171.000000 38.81 \V4 3.9
7171.000000 47.81 68.20 20.39 Vv 3.9
9727.800000 44.61 H 6.9
9727.800000 49.53 68.20 18.67 H 6.9
15230.700000 44.70 \2 10.9
15230.700000 53.54 68.20 14.66 Vv 10.9
17590.300000 45.91 \V4 13.2
17590.300000 55.25 68.20 12.95 \V2 13.2
High Channel: 5795MHz
1061.200000 27.21 54.00 26.79 \2 -15.3
1061.200000 38.24 74.00 35.76 \2 -15.3
2666.000000 32.62 Vv -9.2
2666.000000 43.66 68.20 24.54 \V4 -9.2
7239.000000 39.39 H 4.0
7239.000000 48.58 68.20 19.62 H 4.0
9908.000000 43.41 \2 7.5
9908.000000 50.04 68.20 18.16 Vv 7.5
14027.100000 44.61 H 10.4
14027.100000 53.73 68.20 14.47 H 10.4
17573.300000 46.21 \2 13.3
17573.300000 55.99 68.20 12.21 Vv 13.3
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac80 Mode:

Frequency MaxPeak Average Limit Margin Pol Corr.
(MH2) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
Channel: 5775MHz

1061.200000 36.46 74.00 37.54 \2 -15.3
1061.200000 24.75 54.00 29.25 A4 -15.3
1992.800000 39.53 68.20 28.67 H -10.6
1992.800000 29.59 H -10.6
2854.700000 29.27 54.00 24.73 \4 -8.5
2854.700000 39.58 74.00 34.42 Vv -8.5
4831.800000 35.23 54.00 18.77 \2 -2.1
4831.800000 43.47 74.00 30.53 A4 -2.1
9727.800000 46.78 H 6.9
9727.800000 52.43 68.20 15.77 H 6.9
14001.600000 44.60 \4 10.5
14001.600000 53.58 68.20 14.62 Vv 10.5

FCC Part 15.407 Page 70 of 175




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

18GHz-40GHz:

Pre-scan with 802.11a, 802.11ac20, 802.11ac40, 802.11 ac80 modes of operation in the X,Y and Z axes of
orientation, the worst case 802.11ac40 low channel of 5470-5725MHz was recorded

Horizontal

“REBW 1 MHz

*VBW 3 MHz E Bl

Ret 117 amav vatt 10 am swr 130 ms
By
| |
1 ex
o
.

v
e e il o s AR

oeh sm L
't4;AUMV‘J/4nLHk;A,d_p=Aﬁ4dkkﬁ{‘v .

WM“"“M
start 18 GHz 2.2 GHz/ Stop 40 GHz
Project No.RSHA240424001 Tester:Hugh Wu

Date: 24.MAY.2024 18:16:15

Vertical

*RBW 1 MHz

*VBW 3 MHz - Bpv

Ref 117 dBpv *Att 10 dB SWT 130 ms
Fiio ale2 am
G.439104564 onz |EN
1 ek
Fioo
e
EES -
o] o
es
o
WY PP KPR I I A R .
S Al =,
i TR e e
PP e DY e
e Al ~. ]
I NI ey
Fao
=
Start 18 GHz 2.2 GHz/ Stop 40 GHz
Project No.RSHA240424001 Tester:Hugh Wu

Date: 24.MAY.2024 18:32:40

Note: The test distance is 1.5m. The limit is 80dBu V/m(Peak) and 60dBu V/m(Average).

FCC Part 15.407 Page 71 of 175




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Bands Edge Emissions Test (5150-5250MHz Band):

Note:

1. Corrected Factor = Antenna factor (RX) + Cable Loss — Amplifier Factor
2. Corrected Amplitude = Corrected Factor + Reading
3. Margin = Limit - Corrected. Amplitude

802.11a Mode:
Low Channel

Common Information

Project No.: RSHA240424001
Test Mode: EGWIFI
Standard: FCC Part 15407
Test Engineer: Hugh Wu
Full Spectrum
120 +
100 +
3 B0+
o —+
T BT *
R R Tl et : : .
s At
B 1
20
] t t t t t t t t t t t t !
4500 4600 4700 4800 4300 5000 5100 5200 5250
Frequency in MHz
Critical Freqs
Frequency MaxPeak Average Limit Margin Paol Corr.
(MHz) {dB u Vim]) {dB p Vim) {dB v Vim) {dB) {dBim)
5124.825000 - 49.20 54.00 480 [ H 9.3
5124.825000 54,32 -— 74.00 19.68 | H 9.3
5126.025000 48.88 54.00 542 |V 9.3
5126.025000 59.55 -— 74.00 1445 [V 9.3
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

High Channel

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Hugh Wu
Full Spectrum
120
100 1
3 a4
@ + 1
2 B0+ 5
— =+ . - = :l-
= d04
9 1
2l
0 t 1 1 } } 1 1 } 1 +—
5150 5200 5250 5300 5350 5400 S460
Frequency in MiHz
Critical Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
{MHz} {dB » Vim) {dB 1 Vim) {dB 1 Vim) {dB) {dBim)
5352.968000 - 47.14 54.00 686 | H 10.2
5352.966000 56.90 - 74.00 1710 | H 10.2
5354.476000 54,70 - 74.00 19.30 | V 10.2
5354.476000 - 48.79 54.00 5241 |V 10.2
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac20 Mode:
Low Channel

Common Information

Project No.: RSHA2404 24001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu
Full Spectrum
120
100
= B0
g :
= EEI‘IJ: : .- ff
= 40T !
5
20
ik } } } } } } } } } } } } } } |
4500 4600 4700 4800 4300 5000 5100 5200 5250
Frequency in MHz
Critical Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
{MHz) {dB p Vim) {dB 1 Vim) (dB 1 Vim) (dB) (dBim)
4968.150000 51.71 — 74.00 2229 | H T.7
4968150000 — A47.70 R4.00 630 | H T.7
51.234.725000 — A47.22 54,00 678 | V 8.2
51.234.725000 53.38 — T4.00 2062 |V 8.2

FCC Part 15.407

Page 74 of 175




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

High Channel
Common Information
Project No RSHA240424001
Test Mode: AG WIFI
Standard: FCC Part 15.407
Test Engineer: Hugh Wu
Full Spectrum
120 +
100 T
E‘:EL L'||_'| :_
i - 1
T el by
= -+, -'t -
2 a4
a ]
201
0 } } } } } } +—
5150 5200 5250 5300 5350 c400 5460
Frequency in MHz
Critical_Freqs
Frequency MaxPeak Average Limnit Margin Pol Corr.
{MHz) {dB & Vim}) {dB 1 Vim) {dB u Vim) {dB) {dB/m)
5352.554000 — 47.88 54.00 612 | H 10.2
5352.554000 57.28 -— 74.00 16.72 | H 10.2
5353,205000 55,69 — 74.00 1831 |V 10.2
5353.205000 — 49.47 54.00 4.53 |V 10.2

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

802.11ac40 Mode:
Low Channel

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15407
Test Engineer: Hugh Wu
Full Spectrum
120
100
- R
Z 60
o]
e Eﬂi 4
= 40
3
2l
0 + t + + + + + + t + + + |
4500 4600 4700 4800 4900 S000 5100 5200 5250
Frequency in MHz
Critical Freqgs
Frequency MaxPeak Average Limnit Margin Pal Corr.
(MHz} (B 1 Vim]) {dB g Vim) (dB 1 Vim) (dB) {dBm)
5136.975000 59.93 -— T4.00 1407 | H 9.4
5136.975000 -— 47.78 54,00 622 | H 9.4
5149875000 57.45 -— 74,00 16.55 [V 9.4
5149.875000 - 51.96 54.00 204 |V 9.4

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

High Channel
Common Information
Project No.: RSHAZ240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Hugh Wu
Full Spectrum
120 —
100+
3 gl
al =+
T B0t T skl
- -+ oy = = = =
S a4 !
3 1
20+
0 } } } } } } } } }
5150 sa00 5250 5300 5350 5400 5460
Fequency in MHz
Critical Freqs
Frequency MaxPeak Average Limit Margin Paol Corr.
(MHz) (dB » Vim) (dB p Vim} {dB 1 Vim) (dB) (dB/m)
5352.461000 57.44 — 74.00 16.56 | V 10.2
5352461000 -— 46.95 54.00 705 |V 10.2
5359.126000 56.62 — T4.00 17148 |V 10.3
5359,126000 — 49.70 54.00 430 |V 10.3

FCC Part 15.407
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Bay Area Compliance Laboratories Corp

. (Kunshan)

Report No.: RSHA240424001-00E

802.11ac80 Mode:

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15407
Test Engineer: Hugh Wu
Full Spectrum
12071
100
=1 e
% 4
g B0 , N
- b (i A
] :
407
g %1
201
0 1 1 } 1 1 } } }
4500 4600 4800 5000 5200 54560
Frequency in MHz
Critical _Fregs
Frequency MaxPeak Average Limit Margin Corr.
(MHz) (dB u Vim) {dB 1 Vim) (dB u Vim) (dB) (dBm)
5149248000 5513 — T74.00 1887 | V 8.2
5149,248000 — 51.83 54.00 247 |V 8.2
5350.272000 53.69 -— 74.00 2031 | H 8.7
5350.272000 — 46.41 54.00 7.59 | H 8.7

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Band Edge Emissions Test (5250-5350MHz Band):

Note:

1. Corrected Factor = Antenna factor (RX) + Cable Loss — Amplifier Factor
2. Corrected Amplitude = Corrected Factor + Reading

3. Margin = Limit - Corrected. Amplitude

802.11a Mode:

Common Information

Project Mo.: RSHAZ240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu
Full Spectrum
120
100 -
= a0
o
E EU:LI‘ ="
g gy -
3
20
0 1 } 1 1 } } } |
4500 4600 4800 5000 5200 5360
Frequancy in MHz
Critical Freqgs
Frequency MaxPeak Average Linnit Margin Pol Corr.
(MHz) (dB i Vim) {dB u Vim) {dB v Vim) (dB) {dBim])
5107.240000 54.73 -— 74.00 1927 | V 9.2
5107.240000 - 48.69 54.00 5M | H 9.2
5132.740000 56.49 -— 74.00 1751 |V 9.3
5132.740000 - 47.09 54.00 691 |V 9.3

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15407
Test Engineer: Klein Zhu
Full Spectrum
120 +
100 .
3 gl
o 4 j 1
E 60+ i o
- == - ke = e
S a4
E 1
20
] } } } } } } } —
5260 5300 5350 5400 5460
Frequency in MHz
Critical Freqs
Frequency MaxPeak Average Limit Margin Pal Corr.
(MHz) (dB 1 Vim) {dB g Vim) {dB 1 Vim) (dB) (dBim)
5355.798000 63.33 -— T74.00 1067 |V 10.2
5355798000 — 49.31 54.00 469 |V 10.2
5442,108000 56.42 — 74.00 17.58 [ H 10.6
5442108000 — 50.75 54.00 325 | H 10.6
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac20 Mode:

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu
Full Spectrum
120
100+
3 a0l
m -
P e —— — % ;
E _| ——— meneTET | - . p— - o
40+
3 ]
2T
0 t t t t } } } } |
4500 4600 4800 5000 5200 5350
Frequency in MHz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin Pal Corr.
(MHz) {dB p Vim] {dB p Wim) (dB 1 Wim) {dB) {dBim)
4954070000 56.52 — 74.00 1748 |V B.6
4954070000 — 46,00 54.00 B.00 | H 8.6
5132.910000 54,26 — 74.00 19.74 | H 9.3
5132.910000 -— 48.94 54.00 506 | H 9.3
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu
Full Spectrum
120
1 r-l-l T (1]
3wl
om 4
2 60+ 1
E -+ i u e b at =
2 and
3
20
] t t t t t t t |
5250 5300 5350 5400 sS40
Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Average Limnit Margin Paol Corr.
(MHz} (dB p Vim) (dB » Vim) {dB 1 Vim) (dB) (dBEfm})
5361.447000 - 51.24 54.00 276 |V 10.3
5361.447000 58.55 -— 74,00 1545 |V 10.3
5367.180000 - 49.76 54.00 424 [V 103
5367.160000 52,33 -— 74.00 1167 | V 10.3
FCC Part 15.407 Page 82 of 175




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E
802.11ac40 Mode:
Common Information
Project No - RSHA240424001
Test Mode: LG WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu
Full Spactrum
120
100 +
3wl
m =+
P e —— =
= - —
% .|I] :I: I -
20—+
] + } + + t t |
4500 4600 4800 Soon 5200 5350
Freaquency in MHz
Critical Freqgs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dBE u Vim) {dB p Vim) (dB 1 Vim) (dB) (dB/m)
5132.910000 53.56 — 74.00 20.44 [ H 9.3
5132.910000 49,00 54,00 500 | H 9.3
E140.475000 46.98 54,00 7.02 | H 9.4
5140.475000 57.29 — 74.00 16.71 | H 9.4

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

Common Information

Project Mo.: RSHA240424001
Test Mode: A5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu
Full Spectrum
120 -
100 -+
E?__L Bu :: L ~ -,
@ + 1
T B0+t *
— + it a £
2 404
- 4
2l
0 } } } } } } } —
5250 5300 530 5400 5460

Frequency in MiHz

Critical Freqs

Frequency MaxPeak Average Limnit Margin Pol Corr.

(MHz) (B » Vim) {dB u Vim) {dB u Vim) (dB) (dBim)
5356.365000 — 48.94 54.00 506 |V 10.3
5356.365000 60.22 — 74.00 13.786 |V 10.3
5446.623000 55.44 — 74.00 18.56 | H 10.6
5446.623000 -— 50.79 54.00 3M | H 10.6

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

802.11ac80 Mode:

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15407
Test Engineer: Klein Zhu
Full Spectrum
120 +
100 +
3wt =
a o —
= ] — 1
= == r -
% a0 :
20T
0 } } } } |
4600 4600 4800 5000 5200 5460
Frequency in MHz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz}) (dB » ¥im) (dB p Vim) (dB p Vim) (dB) (dBim)
4993.440000 54.16 -— 74.00 19.84 [ H 8.8
4993,440000 - 49.13 54,00 487 | H 8.8
5350176000 57.09 -— 74.00 1691 |V 10.2
5350.176000 - 51.25 54.00 275 |V 10.2
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Band Edge Emissions Test (5470-5725MHz Band):

Note:
1. Corrected Factor = Antenna factor (RX) + Cable Loss — Amplifier Factor

2. Corrected Amplitude = Corrected Factor + Reading
3. Margin = Limit - Corrected. Amplitude
802.11a Mode:

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu

Full Spectrum

120
100
80

o] -

40

Levelin dBu\W/

20
0 f f t t f f

h350 5400 5450 5500
Frequency in MHz

5550

Critical_Freqgs

5570

Frequency
{MHz)

MaxPeak
(dB p Wim)

Average
{(dB u Vim)

Cimit
(dB 1 Vim)

Margin Pol
(dB)

Corr.
(dBim)

5450.320000

53.89

74.00

20.11

9.0

5450.320000

50

54.00

5.50

<|I|T

9.0

5460.638000

55.68

68.20

12.52

9.0

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

Common Information

Project No.: RSHAZ240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu
Full Spectrum
120 +
100 +
3 sl
m 4
E 60 "
S a0+t
E 1
20T
] } } } } } } } } } } —
500 5550 Se00 5650 5700 5750 5785
Frequency in MHz
Critical Fregs
Frequency MaxPeak Average Limnit Margin Pal Corr.
(MHz}) (B » Vim] {dB g Vim) {dB p Vim) (dB) {dBim)
57.26.204500 59.54 — 68.20 8.69 8.9
5736.094000 57.10 — 68.20 11.10 8.9

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac20 Mode:

Common Information

Project No.: RSHAZ240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu

Full Spectrum

120

80 .
EDI - — : h

B ¥,
B S — e P rr— e T e

40

Level in dBuV/

20
0- t f f t i
5350 5400 5450 5500 5550 5570
Frequency in MHz

Critical_Freqs

Frequency
{MHz)

MaxPeak
(dB 1 Vim)

Average
(dB » Vim)

Dimit
(dB » Vim)

Margin
(dB)

Pol

Corr.
{dB/m)}

3415.890000

54.40

74.00

19.60

8.9

5415.890000

370

54.00

5.30

8.9

3465.258000

56.61

68.20

11.59

<|IT|T

9.0

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu
Full Spectrum
120
100 +
= a0 1
m .
T 04 #k
g at
= 4
201
0 t t + + t +—
5500 5550 Se00 5650 £700 5750 5785
Freaquency in MHz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz} (dB p VWim) (dB p Vim) (dB 1 Vim) (dB) (dBim)
5T27.971500 59.32 -— 68.20 §.88 [ H 8.9
5T37.490500 57.85 68.20 10.35 | H 8.9
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

802.11ac40 Mode:

Common Information

Project No.:
Test Mode:
Standard:
Test Engineer:

120
100
80

RSHA240424001
5G WIFI

FCC Part 15.407
Klein Zhu

Full Spectrum

s, A ——

EDI .

40

Level in dBp\V/

20

0

.

5350

Critical_Freqs

5400

T
5450
Frequency in MHz

5500

T
5550

Frequency
(MHz}

MaxPeak
(dB p Vim)

Average
(dB g Vim)

imit
(dB  Vim)

Margin Pol
(dB)

5458.702000

54.74

74.00

19.26

5458.702000

.70 52.00

5.30

3468.668000

58.91

— 68.20

< <<
=l
=

9.29

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Common Information

Project No.:
Test Mode:
Standard:
Test Engineer:

120
100

B0+

Levelin dBpW/
o
=
1

RSHAZ240424001
BG WIFI

FCC Part 15.407
Klein Z£hu

Full Spactrum

20+
0 f f f f f f f f |
5500 5550 5600 5650 5700 5750 5785
Frequency in MHz
Critical Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (B p Vim]) {dB g Vim) {dB 1 Vim) (dB) {dBim})
5725.007500 64.16 - 68.20 404 [ H 8.9
5731.049500 60.33 68.20 787 | H 8.9
FCC Part 15.407 Page 91 of 175




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac80 Mode:

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu

Full Spectrum
1207
1007

a0+ A bl ;)

60+ —

-+ T e e . Sy

Level in dBuV/

i f f f i |
5350 5400 5450 RE00 5550  B570
Frequency in MHz

Critical_Freqgs

Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) {dB 1 VWim) (dB u Vim) (dB p Vim) (dB) (dBim)
5459.340000 56.58 -— 74.00 17.42 | V 9.0
2459.340000 -— 51.33 54.00 267 |V 9.0
5465.478000 59.47 -— 68.20 873 |V 9.0
FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Common Information

Project No.: RSHAZ240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Klein Zhu
Full Spectrum
120 +
100+
-l'_i BO :_
m -
T B0+ e
g 04
- ]
20T
] t t t t t t t t |
5500 5550 Se00 5650 5700 5750 5785
Frequency in MHz
Critical Fregs
Frequency MaxPeak Average Limit Margin Pol Corr.
{MHz) {dB u Vim) {dB 1 Vim) {dB 1 Vim) {dB) {dB/m)
5725.549000 59.38 - 68.20 382 | H 8.9
5731.391500 58.72 -— 68.20 948 | H 8.9
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

Band Edge Emissions Test (5725-5850MHz Band):

Note:

1. Corrected Factor = Antenna factor (RX) + Cable Loss — Amplifier Factor
2. Corrected Amplitude = Corrected Factor + Reading

3. Margin = Limit - Corrected. Amplitude

802.11a Mode:

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Hugh Wu
Full Spectrum
1351
1201
T A
_ oot
g 4
£ B0t #* s ks
T 4
g 401
20T
0 } —_ttt 4t t+—4
5.5 5.55 5.6 5.65 57 5753 5.8 5.85% 59 585 1]

Frequency in GHz

Critical Fregs

Frequency MaxPeak Average Limit Margin Pol Corr.

(MHz) (dB n W/m) (dB r W/m) (dB n W/m) (dB) (dB/m)
5£513.900000 58.55 — 68.20 965 | H 10.8
5572.600000 57.95 — 68.20 10,25 | V 10.7
5655.700000 57.18 — 7242 1524 | V 10.6
5717.450000 6047 — 110.09 49.61 | H 10.6
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

Common Information

Project No.: RSHAZ240424001
Test Mode: 5G WIFI
Standard: FCC Part 15407
Test Engineer: Hugh Wu

Full Spectrum

135
120
s 100
@ 80
= &
£ 60+ L L . m
[i¥]
=
B 40
20
0 } } } } } } } } } } } } } } } } } } } i
55 5.55 56 565 57 575 58 5.85 59 595 6
Frequency in GHz
Critical_Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB p V/m) (dB 1 Vim) (dB p Vim) {dB) {dB/m)
5875.100000 57.31 — 105.13 4781 [ H 10.4
5920.650000 57.00 — 7142 1441 [H 103
5995.300000 57.63 — 68.20 10.57 | H 10.2
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac20 Mode:

Common Information

Project No.: RSHA240424001
Test Mode: 5G WIFI
Standard: FCC Part 15.407
Test Engineer: Hugh Wu

Full Spectrum

135
120
5 100 -
@ 80
u i}
E 601 15 1 e
[:E]
8 40
20
0 } } l l l l } } } l } l l } } } } } l |
55 5.55 56 565 57 575 5.8 5.85 59 5.95 6
Frequency in GHz
Critical_Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
{MHz) {dB 1 Vim) {dB 1 Vim) (dB 1 V/m) (dB) {dB/m)
5531.400000 57.98 — 68.20 10.22 | H 10.8
5650.100000 57.00 — 68.27 11.27T [ H 10.6
5684.750000 57.51 — 93.92 3641 |V 10.6
5705.500000 58.27 — 106.74 4847 [ H 10.6

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Common Information

Project No.:
Test Mode:
Standard:
Test Engineer:

RSHA240424001
5G WIFI
FCC Part 15.407
Hugh Wu

Full Spectrum

135
120
5 100 A
@ 80
=
£ 60+ " 4 =
g
@ 40
20
0 t t t t t t t } t t t } t t t t t t t |
55 555 56 565 57 575 58 585 59 595 3
Frequency in GHz
Critical_Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
{MHz) {dB g Vim) {dB 1 Vim) (dB » Vim) (dB) (dBfm)
5865.250000 58.72 — 107.93 4921 [H 104
5889.700000 57.00 — 9432 3732 [H 103
5930.900000 57.66 — 68.20 1054 [ H 10.3
5980.150000 56.48 — 68.20 .72 | H 10.2

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

802.11ac40 Mode:

Common Information

Project No.:
Test Mode:
Standard:
Test Engineer:

RSHA240424001

5G WIFI

FCC Part 15.407

Hugh Wu

Full Spectrum

135
120
5 1007 .
E B0+ e = 3
] +
g 407
207
0 1 t t t f f t } } t t } } } } t } } i
55 5.55 56 5.65 5.7 575 58 5.85 59 5.95 6
Frequency in GHz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB p Vim) (dB u Vim} (dB » Vim) (dB) (dBim)
5517.250000 58.99 — 68.20 921 |H 10.8
5650.250000 57.24 — 68.39 11.15 | H 10.6
5682.700000 59.77 — 92.40 3262 | H 10.6
5709.650000 64.15 --- 107.90 4375 [H 10.6
FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

Common Information

Project No.:
Test Mode:
Standard:
Test Engineer:

RSHA240424001
5G WIFI
FCC Part 15.407
Hugh Wu

Full Spectrum

135
120
n;:‘ 80 "
£ 60+ ooy |, T
g
3 40
20
0 } } } } } } } } } } } } } } } } } |
55 555 56 565 57 575 58 5.85 59 595 6
Frequency in GHz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin Pol Corr.
{MHz) (dB 1 Wim) {dB & Vim) (dB 1 Vim) (dB) (dB/m)
5869.750000 57.39 — 106.67 4928 [ H 104
5970.400000 57.01 — 79.00 2200 [ H 103
5950.100000 57.00 — 68.20 1120V 103

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

802.11ac80 Mode:

Common Information

Project No.:
Test Mode:
Standard:
Test Engineer:

RSHAZ240424001
5G WIFI
FCC Part 15.407
Hugh Wu

Full Spectrum

1361

120
S 100 =
o 807 — "
£ B0+ sk de 2 A e
E 4+
g 407

207
D T T i T T T T i T T i T T T i i
55 5.55 56 5.65 57 575 5.8 59 5.95 6
Frequency in GHz
Critical_Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB 1 Vim) (dB 1 Vim) (dB 1 V/m) (dB) (dB/m)

5554.950000 58.13 — 68.20 10.07 | H 10.8
5641.700000 58.45 — 68.20 9.75 | H 10.7
5672.800000 62.83 — 85.07 2224 | H 10.6
5708.050000 69.58 — 107.45 3787 | H 10.6
5870.850000 59.49 — 106.36 46.88 | H 10.4
5892.000000 59.00 — 92.62 3362 | H 10.3
5936.850000 57.60 — 68.20 10.60 | H 10.3

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

EMISSION BANDWIDTH

Test Result: Compliant

5150-5250 MHz:

Test mode Channel Fr(e;gltﬁzn)cy 26dB(IE\5/Ia|r_1|cZi;N|dth 99%(?2&2\)Nldth
Low 5180 19.730 16.300
802.11a Middle 5200 20.110 16.300
High 5240 19.880 16.300
Low 5180 21.224 17.400
802.11 ac20 Middle 5200 21.018 17.400
High 5240 21.020 17.400
Low 5190 41.958 35.900
802.11 ac40 -
High 5230 41.259 35.900
802.11 ac80 Middle 5210 87.912 75.200
Note: the 99% Occupied Bandwidth have not fall into the band 5250-5350MHz.
5250-5350 MHz:
Test mode Channel Fr(ti\c/qltﬁzr;cy ZGdB(EAaszj;Nldth 99%(8,\223\)N|dth
Low 5260 19.880 16.300
802.11a Middle 5280 19.830 16.300
High 5320 19.780 16.300
Low 5260 21.018 17.400
802.11 ac20 Middle 5280 20.968 17.400
High 5320 20.967 17.400
Low 5270 42.058 35.900
802.11 ac40 -
High 5310 41.658 35.900
802.11 ac80 Middle 5290 84.316 75.200

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

5470-5725 MHz:

Frequency 26dB Bandwidth 99% Bandwidth
Test mode Channel (MH2) (MH2) (MH2)
Low 5500 20.457 16.300
Middle 5580 20.816 16.429
802.11a :
High 5700 20.511 16.300
Cross 5720 20.965 16.300
Low 5500 21.117 17.400
Middle 5580 21.687 17.500
802.11 ac20 :
High 5700 21.484 17.450
Cross 5720 21.067 17.450
Low 5510 44.855 36.000
Middle 5550 44,655 36.000
802.11 ac40 :
High 5670 45.155 36.000
Cross 5710 44,755 36.100
Low 5530 84.915 75.200
802.11 ac80 Middle 5610 85.914 75.200
High 5690 85.914 75.400
5725-5850MHz:
Frequency 6dB Bandwidth Limit 99% Bandwidth
Test mode Channel (MH2) (MH2) (MH2) (MH2)
Low 5745 15.435 0.500 16.300
802.11a Middle 5785 15.235 0.500 16.250
High 5825 15.485 0.500 16.250
Low 5745 15.235 0.500 17.450
802.11 ac20 Middle 5785 15.285 0.500 17.450
High 5825 15.285 0.500 17.350
Low 5755 35.365 0.500 36.100
802.11 ac40 :
High 5795 35.365 0.500 35.900
802.11 ac80 Middle 5775 75.724 0.500 75.400

Note: the 99% Occupied Bandwidth have not fall into the band 5470-5725MHz.
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

26dB Bandwidth

5150-5250 MHz Band:
802.11a mode, 5180MHz
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSHA240424001-00E

802.11a mode, 5240MHz
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSHA240424001-00E

802.11ac20 mode, 5200MHz
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